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TEST REPORT CERTIFICATION

Applicant Mitac Information Technology Corp.
Manufacturer Mitac Information Technology Corp.
EUT Description WiFi Module
FCCID ODI2012DTV001

(A) Model No. DTV001

(B) Serial No. N/A

(D) Power Supply DC 9.0V

(E) Test Voltage AC 120V/60Hz

(Via GSTV or Notebook PC)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Oct. 2011
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.207 and §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the
FCC official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test:  May 17 ~ Jul. 06, 2012 Date of Report : Jul. 06, 2012

~f - 3
Producer : e M )JW\,X B
istrator)

(Tina Huang/Adn

Signatory : ’@L\, &‘

{Leon Liuw/Deputy General Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
Serial Number
FCCID

Applicant

Manufacturer

Fundamental Range

Radio Technology
(2T1R)

Data Transfer Rate

Antenna Gain

Date of Receipt of Sample

Date of Test

WiFi Module
DTV001

N/A
ODI2012DTV001

Mitac Information Technology Corp.
No.2, Chongxiao St., Qidu Dist., Keelung City
20643, Taiwan , R.O.C.

Mitac Information Technology Corp.
No.2, Chongxiao St., Qidu Dist., Keelung City
20643, Taiwan , R.O.C.

2412MHz ~ 2462MHz

802.11b: DSSS Modulation
(DBPSK/DQPSK/CCK)

802.11g/n-HT20/n-HT40: OFDM Modulation
(BPSK/QPSK/16QAM/64QAM)

802.11b: 1/2/5.5/11Mbps

802.11g: 6/9/12/18/24/48/54Mbps

802.11n: up to 300Mbps

1.4dBi (Peak)

Feb. 02, 2012

May 17 ~ Jul. 06, 2012

AUDIX Technology Corporation Report No. EM-F1010495



1.2. Data Rate Relative to Output Power
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802.11b
Channel Modulation Date Rate(Mbps) Power(dBm)

1 DBPSK 1 17.75

1 DQPSK 2 17.62

1 CCK 5.5 17.71

1 CCK 11 17.69

802.11¢g

Channel Modulation D(ifbi:; © ?(;)Bwrrelg
1 BPSK 6 24.10

1 BPSK 9 24.03

1 QPSK 12 24.08

1 QPSK 18 24.03

1 16-QAM 24 23.97

1 16-QAM 36 23.95

1 64-QAM 48 24.05

1 64-QAM 54 24.08

802.11n-HT20

Channel Modulation D(ifbl;:; ¢ f(;)Ber;
1 BPSK 7.2 (MCSO0) 24.45

1 QPSK 14.4 (MCS1) 24.43

1 QPSK 21.7 (MCS2) 24.21

1 16-QAM 28.9 (MCS3) 24.40

1 16-QAM 43.3 (MCS4) 24.37

1 64-QAM 57.8 (MCS5) 24.43

1 64-QAM 65.0 (MCS6) 24.39

1 64-QAM 72.2 (MCS7) 24.41

802.11g-HT40

Channel Modulation D(ifbl;:; ¢ f(;)Ber;
3 BPSK 15 (MCSO0) 24.57
3 QPSK 30 (MCS1) 24.50
3 QPSK 45 (MCS2) 24.53
3 16-QAM 60 (MCS3) 24.54
3 16-QAM 90 (MCS4) 24.46
3 64-QAM 20 (MCS5) 24.50
3 64-QAM 135 (MCS6) 24.54
3 64-QAM 150 (MCS7) 24.47

AUDIX Technology Corporation Report No. EM-F1010495
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1.3. Test Configuration for Each Test [tem

802.11b | 802.11g | 802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test(Mbps)
6dB Bandwidth 1 6 7.2 15
Peak Power Spectral Density 1 6 7.2 15
Peak Output Power 1 6 7.2 15
Band Edge 1 6 7.2 15

1.4. Tested Supporting System Details

1.4.1.

1.4.2.

GSTV (Only for Conducted and Radiated Emission Measurement)

Model Number
Serial Number
Manufacturer
LAN Cable
Power Supply

AC Power Cord
NOTEBOOK PC

Model Number
Serial Number
Manufacturer

LAN Cable

USB to RS232 Cable
RS232 Cable

(with Jig board)

AC Adapter

AC Power Cord

DTV4-MASTER

N/A

Mitac Information Technology Corp.
Non-Shielded, Detachable, 1.0m
MEAN WELL, M/N PID-250A

DC Cord: Non-Shielded, Detachable, 1.0m
Non-Shielded, Detachable, 1.5m

P20G

N/A

DELL

Non-Shielded, Detachable, 1.0m
Non-Shielded, Detachable, 1.5m
Non-Shielded, Detachable, 1.5m

DELL, M/N AA90PM111

DC Cord: Non-Shielded, Undetachable, 1.0m
Bonded a ferrite core

Non-Shielded, Detachable, 1.5m

AUDIX Technology Corporation Report No. EM-F1010495
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1.5. Description of Test Facility

Name of Firm AUDIX Technology Corporation

EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Location & Facility Semi-Anechoic Chamber

(AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.
May 14, 2009 Renewal on
Federal Communication Commission

Registration Number: 90993

NVLAP Lab. Code 200077-0

TAF Accreditation No 1724

1.6. Measurement Uncertainty

Test [tem Frequency Range Uncertainty (dB)
30MHz~300MHz +2.91dB
Radiation Test
, 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = kuc(y)

Test [tem Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Emission Limitations +0.13dB
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation Report No. EM-F1010495
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2. CONDUCTED EMISSION MEASUREMET

The EUT i1s a limited modular transmitter does not have to be tested for
conducted emissions as described in FCC Part 15 Section §15.107

The host has been performed ac conduction test and is compliance with
§15.107 requirement, the result is indicated in report EM-F1010496.

AUDIX Technology Corporation Report No. EM-F1010495
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

[tem Type Manufacturer| Model No. | Serial No. | LastCal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366|Aug. 04, 11’ | Aug. 03, 12’
2. |Test Receiver R&S ESCS30 100338 [ Jul. 12,11’ | Jul. 11, 12’
3. |Amplifier HP 8447D  [2944A06305| Feb. 13, 12’ | Feb. 12, 13’
4. |Log Periodic UHALP , ,

Antenna Schwarzbeck 9108-A 0810 Mar. 03, 12’ |Mar. 02, 13
5. |Biconical Antenna CHASE VBA6106A 1264 Mar. 03, 12’ |Mar. 02, 13°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A |US44300366| Aug. 04, 11° | Aug. 03, 12°
2. |Test Receiver R&S ESCS30 100338 [ Jul. 12,11 | Jul. 11,12’
3. |Amplifier HP 8449B  [3008A00529| Dec. 09, 11” | Dec. 08, 12°
4. |Horn Antenna EMCO 3115 9112-3775 |May 09, 12° | May 08, 13’
5. |Horn Antenna EMCO 3116 2653 Oct. 07,11’ | Oct. 06, 12’
6. |2:4GHz Notch gwr [EWIA007 5 I pec. 05, 11° | Dec. 04, 12

Filter 0-R1
7. |3.5GHz High Pass HP 84300-80038 005 Jan. 04, 12’ | Jan. 03, 13’
Filter

3.2. Test Setup

3.2.1.

AC POWER
SOURCE

GSTV

WIFI MODULE (EUT)

Block Diagram of connection between EUT and simulators

AUDIX Technology Corporation Report No. EM-F1010495
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3m EUT
0.8m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation Report No. EM-F1010495
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3.3. Radiated Emission Limits

3.3.1. Radiated Emission Limits for into Restricted Frequency Bands (§15.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)

and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.3.2. Unwanted Emission into Restricted Frequency Band
815.247(d)specifies that in any 100 kHz bandwidth outside of the authorized

frequency band, the power shall be attenuated according to the following
conditions:

If the peak out put power procedure is used to measure the fundamental
emission power to demonstrate compliance to 15.247(b)(3)requirements, then
the peak conducted output power measured within any 100 kHz outside the
authorized frequency band shall be attenuated by at least 20 dB relative to the
maximum measured in-band peak PSD level.

If the average output power procedure is used to measure the fundamental
emission power to demonstrate compliance to 15.247(b)(3)requirements, then
the power in any 100 kHz outside of the authorized frequency band shall be
attenuated by at least 30 dB relative to the maximum measured in-band
average PSD level.

AUDIX Technology Corporation Report No. EM-F1010495
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3.4. Operating Condition of EUT

3.5.

3.4.1. Setup the EUT (WiFi Module) as shown on 3.2.
3.4.2. To turn on the power of all equipments.
3.4.3. The EUT was set the Notebook PC using test program “Ralink QA test”.

3.4.4. The EUT supports 802.11b/g/n-HT20/n-HT40 modes, we performed pre-scan
high, middle, low channels for each mode for spurious emission and listed the
worst channel of each mode in test report.

The worst channel of each mode as following:

No. Type of Network | Test Mode | Channel
1. 802.11b CH1
2. 802.11g ] CH®6

Transmit
3. 802.11n-HT20 CH®6
4, 802.11n-HT40 CH®6

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above
the ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set to 3 meters away from the receiving
antenna which was mounted on an antenna tower. The antenna could be moved up
and down between 1 to 4 meters to find out the maximum emission level.
Broadband antenna such as calibrated biconical and log-periodical antenna or horn
antenna were used as a receiving antenna. Both horizontal and vertical polarization
of the antenna were set on measurement. In order to find the maximum emission, all
of the interface cables were manipulated according to FCC ANSI C63.4-2003
regulation.

The bandwidth of the spectrum was set at 100kHz. (For 30MHz to 1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is IMHz
for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from
fundamental frequency) was checked.

Above 1GHz was measured with peak and average detector. For frequency from
7.5GHz to 25GHz, we checked it in 1 meter distance and with a shorter cable 2 meter
instead of original’s. There is no signal exist.

AUDIX Technology Corporation Report No. EM-F1010495



FCC ID. ODI2012DTV001 Page 14 of 96

3.6. Radiated Emission Measurement Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT WiFi Module M/N DTV001
Test Date May 10,2012  Temperature 26 Humidity 59%
For Frequency Range 30MHz~1000MHz:

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.1.

Mode Type of Network Channel Frequency Test Mode
1. 802.11b CH1 2412MHz
2. 802.11¢g CH6 2437MHz ,
Transmit
3. 802.11n-HT20 CH6 2437MHz
4. 802.11n-HT40 CH6 2437MHz

* Above all final readings were measured with Peak detector.

For Frequency above 1GHz:

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

Reference Test Data
Type of . .
Mode Channel | Frequency | Test Mode Horizontal Vertical
Network
Peak | Average | Peak | Average
1. 802.11b CH1 |2412MHz #11 #13 #12 #14
2 802.11g CH 6 |2437MHz _ #5 #7 #6 #8
Transmit

3. |802.11n-HT20| CH 6 |2437MHz #10 #12 #9 #11
4. |802.11n-HT40| CH 6 |2437MHz #4 #6 #3 #5

Note: 1. Above all final readings were measured with Peak and Average detector.
2. The emissions (up to 25GHz) not reported are too low to be measured.

AUDIX Technology Corporation Report No. EM-F1010495
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For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Type of Network |Channel| Frequency | Test Mode

Horizontal Vertical

1. CH6 2412MHz ) #3,#4 #1,#2
802.11b Transmit

2. CH 11 2462MHz #5,#6 #HT,#8

3. CH6 2412MHz ) #3,#4 #1,#2
802.11g Transmit

4. CH 11 2462MHz #5,#6 H#HT,#8

5. CH 6 2412MHz . #3,#4 #1,#2
802.11n-HT20 Transmit

6. CH 11 2462MHz #5,#6 H#HT,#8

7. CH3 2422MHz . #3,#4 #1,#2
802.11n-HT40 Transmit

8. CHO 2452MHz #5,#6 #HT,#8

AUDIX Technology Corporation Report No. EM-F1010495
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3.6.1. Frequency Range 30-1000MHz
Date of Test Jun. 08, 2012 Temperature 28
EUT WiFi Module Humidity 59
Test Mode 802.11b, Transmit, Channel: 1, Frequency: 2412MHz
Emission = Emission Level Ground EIRP Reference Limits  Margin
Frequency Horizontal ~ Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
251.16 46.79 4.7 -43.71 9.27 -10.73 32.98
385.99 52.07 4.7 -38.43 9.27 -10.73 27.70
641.10 48.08 4.7 -42.42 9.27 -10.73 31.69
Emission ~ Emission Level Ground EIRP Reference Limits  Margin
Frequency Vertical Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
50.37 52.37 4.7 -38.13 9.27 -10.73 27.40
385.99 52.47 4.7 -38.03 9.27 -10.73 27.30

Remark: 1. All signals listed above are not falling restricted bands indicated in part
15.205, and they are compliance with at least 20dB below reference
power.

2. Reference level is measured and indicated in section 8.6.

[98)

. There is no signal be found in restricted bands.

4. EIRP= Emission level+20log(d)-104.8dB+Ground Reflection Factor,
where d is distance for measurement.
5. Ground Reflection Factor: For emission < 30MHz, add a factor of
6.0dB ; For emission >30MHz and < 1000MHz, add a factor of
4.7dB.

AUDIX Technology Corporation Report No. EM-F1010495
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Date of Test Jun. 08, 2012 Temperature 28
EUT WiFi Module Humidity 59
Test Mode 802.11g, Transmit, Channel: 6, Frequency: 2437MHz
Emission = Emission Level Ground EIRP Reference Limits  Margin
Frequency Horizontal ~ Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
251.16 46.46 4.7 -44.04 8.99 -11.01 33.03
385.99 52.10 4.7 -38.40 8.99 -11.01 27.39
641.10 47.89 4.7 -42.61 8.99 -11.01 31.60
Emission ~ Emission Level Ground EIRP Reference Limits  Margin
Frequency Vertical Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
51.34 52.00 4.7 -38.50 8.99 -11.01 27.49
385.99 52.59 4.7 -37.91 8.99 -11.01 26.90

Remark: 1. All signals listed above are not falling restricted bands indicated in part
15.205, and they are compliance with at least 20dB below reference
power.

2. Reference level is measured and indicated in section 8.6.

(98]

. There is no signal be found in restricted bands.

4. EIRP= Emission level+20log(d)-104.8dB+Ground Reflection Factor,
where d is distance for measurement.
5. Ground Reflection Factor: For emission < 30MHz, add a factor of
6.0dB ; For emission >30MHz and < 1000MHz, add a factor of
4.7dB.
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Date of Test Jun. 08, 2012 Temperature 28
EUT WiFi Module Humidity 59
Test Mode 802.11n-HT20, Transmit, Channel: 6, Frequency: 2437MHz
Emission = Emission Level Ground EIRP Reference Limits  Margin
Frequency Horizontal ~ Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
251.16 46.60 4.7 -43.90 8.88 -11.12 32.78
385.99 52.01 4.7 -38.49 8.88 -11.12 27.37
641.10 47.80 4.7 -42.70 8.88 -11.12 31.58
Emission ~ Emission Level Ground EIRP Reference Limits  Margin
Frequency Vertical Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
51.34 52.18 4.7 -38.32 8.88 -11.12 27.20
385.99 52.49 4.7 -38.01 8.88 -11.12 26.89

Remark: 1. All signals listed above are not falling restricted bands indicated in part
15.205, and they are compliance with at least 20dB below reference
power.

2. Reference level is measured and indicated in section 8.6.

(98]

. There is no signal be found in restricted bands.

4. EIRP= Emission level+20log(d)-104.8dB+Ground Reflection Factor,
where d is distance for measurement.
5. Ground Reflection Factor: For emission < 30MHz, add a factor of
6.0dB ; For emission >30MHz and < 1000MHz, add a factor of
4.7dB.
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Date of Test Jun. 08, 2012 Temperature 28
EUT WiFi Module Humidity 59
Test Mode 802.11n-HT40, Transmit, Channel: 6, Frequency: 2437MHz
Emission = Emission Level Ground EIRP Reference Limits  Margin
Frequency Horizontal ~ Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
251.16 46.02 4.7 -44.48 6.08 -13.92 30.56
385.99 51.99 4.7 -38.51 6.08 -13.92 24.59
641.10 47.82 4.7 -42.68 6.08 -13.92 28.76
Emission ~ Emission Level Ground EIRP Reference Limits  Margin
Frequency Vertical Reflection Level
Factor
MHz dBuV/m dB dBm dBm dBm dB
51.34 52.12 4.7 -38.38 6.08 -13.92 24.46
385.99 52.38 4.7 -38.12 -6.08 -13.92 24.20

Remark: 1. All signals listed above are not falling restricted bands indicated in part
15.205, and they are compliance with at least 20dB below reference
power.

2. Reference level is measured and indicated in section 8.6.

(98]

. There is no signal be found in restricted bands.

4. EIRP= Emission level+20log(d)-104.8dB+Ground Reflection Factor,
where d is distance for measurement.
5. Ground Reflection Factor: For emission < 30MHz, add a factor of
6.0dB ; For emission >30MHz and < 1000MHz, add a factor of
4.7dB.
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3.6.2. Above 1GHz Frequency Range Measurement Results

802.11b Transmit, Frequency: 2412MHz

8ite no. AfC Chamber Data no. 11
Dis. / Ant. 3m 3115¢4227) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-FPE)
Env. / Ins. E4446a ZE7C/59% Ovic Fong
EUT DTVOO01
Power Rating AC1Z0W/60H=
Test Mode TEZ41ZMHz (802.11k)
Ant. Cable Emission
Freg Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBpWv) (dEpV/m) (dBEpV/m) (dE)
lez4, 280 Z6.21 6.32 16.78 43,31 74.00 Z4.6% Peak
1860.180 27.09 6,59 ZZ.6Z 56.31 74.00 17.6% Peak
334Z.840 31.0Z 7.53 10.78 49,33 74 .00 Z4.687 Peak
4822 .000 23.09 9.14 7.75 49,92 74.00 24 .0Z Feak
7Z234.000  35.5%3 11.Z28 2.50 Se.71 74,00 17.29 Peak
Remarks: 1. Emission Level= antenna Factor + Cable Loss + Reading.
Z. The emission levels that are ZO0dE helow the official
limit are not reported.
3ite nao. ASC Chamher Data no. 13
Dis. / Ant. 3m 3115¢4227) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AWV)
Env. / Ins. E4446a Z8°C /59% Ovie Forg
EUT DTVOOl1
Fower Rating AC1Z20V/60Hz
Test Mode TEZ41ZMHz (802Z.11k)
Ant. Cable Emission
Fregq Factor Loss FReading Level Limits Margin Remark
(MH=z (dE/m) (dE) (dBnv) (dEpnv/m) (dEuV/m) (dE)
1lez4. 260 2Z6.21 6. 32 4.31 J6.84 34.00 17.16 Average
1860.180 27.09 6.55 9. %4 43.64 34.00 10.36 Average
3342.640 31.0Z2 7.53 0.39 38.54 54.00 15.06 Awverage
4828.000 33.09 9.14 -2.74 39,48 54.00  14.52 Average
7234.000 35.93 11.29 -0.28 46.94 54.00 7.06 Average

Femarks: 1.
2.

Emission Lewvel=

Antenna Factor + Cabhle Loss +

Reading.

The emission levels that are Z20dE helow the official

limit are not reported.
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dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freq
(MH=z)
1az4. 2a0
18a0.1a0
3342, 640
4323.500
TE3a.000

FCC ID. ODI2012DTV001 Page 21 of 96

ASC Chamher Data no. 1z

3m 311504327 Ant., pol. VERTICAL

FOC PART-15C (1G-PE)

E4446a Z87C /59% Ovic Fong

DTVOO01

AC120v/E0Hz

TEZ41ZMHz (80Z.11k)

ant. Cable Emission

Factor Loss FReading Level Limits Margin Remark

(dE/m) (dE) (dBnv) (dEnV/m) (dEuV/m) (d4dE)

2H.21 A.32  14.5% 47.05 T74.00 26.95 Peak

27.0%9 .55 E5.B0 59,49 T74.00 14.51 Peak

31.02 7.53 12,533 51.48 74.00 22.32 Peak

33.0%9 9.14 9.7 52.00 74.00 ZZ.00 Peak

35.93 11.25% 11.57 59,19 T74.00 14.81 Peak
Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Remarks=s: 1.

2. The emission levels that are Z0dE kelow the official
limit are not reported.

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Tezt Mode
Freq
(MH=z)
1leZ4, 360
18360.1a0
3342, 640
4823.500
TZ238.000

A/C Chamber Data no. 14

3m 311504327 Ant. pol. VERTICAL

FOC PART-15C (1G-AY)

E44468 Z8°C /59% Ovie Fong

DTYO001

AC1l20V/60H=

TEZ41ZMH=z (802.11k)

ant. Cable Emission

Factor Loss FReading Level Limits Margin Remark

(dE/m) (dE)} (dBEpvV) (dEBpu¥Y/m) (dEuV/m) (d4dE)

Z6.21 6. 32 1.298 34.51 24.00 12.42 Average

Z7.0%9 6.59 1z.4Z 45.11 34.00 7.82 Average

31.02 7.53 -0.3Z2 38.22 34.00 15.78 Average

33.0%9 2.14 -0.08 42.15 54.00 11.85 Average

35.93 11.:2%2 3.33 50.54 34.00 3.46 Average
Emission Level= Antenna Factor + Cable Loss + Reading.

Femarks: 1.

Z. The emission levels that are 2Z0dE kelow the official
limit are not reported.
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802.11g, Transmit, Frequency: 2437MHz

Site no.
Dis. / Ant
Limit

Env. / Ins
EUT

Fower Rati
Test Mode

: A/C Chamber
. : 3m 3115¢4227)
: FCC PART-15C {1G-PK)
. : EB4d446a Z8°C/59%
: DTVOO1
ng : AC1Z0V/E0HZ
TEZZ437MHz (802Z.11q)

Ant. Cable
q-. Factor Loss Reading

FCC ID. ODI2012DTV001 Page 22 of 96

Data no. H
Ant. pol. : HORIZONTAL

Ovic Fong

Emi=sion
Level Limits Margin Remark
(dBEpY/m) (dBEpV/m) (dBE)

z) (dE/m) (dE) [(dBpWV)
980 Ze.21 &.32  13.%0
Jle0 Z27.08 g.2% 20,97
L6400 31,02 7.533 13,64
.ooo 33,18 9.15 T.64

45.43 74.00 25.57 Peak
54.68 74.00 12.34 Peak
52.19 T4.00 21.81 FPeak
43,97 T4.00 24.03 Peak

Femarks: 1.

limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

dite no.

Dis. / Ant.

Limit

Env. / Ins.

EUT
Fower Rati
Test Mode

L/ Chamber

Im 3115(4927)

FCOC PART-150C (1G-AV)

E4446a 28°C /59%

i DTYOO1l

ng : AC1Z0V/E0Hz
TEZZ437MHz (80Z.11cq)

Ant. Cable
q-. Factor Loss FReading
-4 (dE/m) (dE) (dBpWY)

Data no. HE
Ant. pol. @ HORIZONTAL
OVie Fong

Emission
Level Limits Margin Remark
(dBEpY m) (dBEpV/m) (dBE)

39.18 34.00 14.84 Average
45.41 34.00 .52 Average
4z2.89 34.00 11.11  Average
38.05 34.00 15.25 Average

Remarks=s: 1.

zZ.

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official
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AT Chamber

3m 3115¢43927)

FoOC PART-15C (1G-BE)
E444¢6a 287 /59%
DTVO01

AC1Z0V/E0Hz
TEZ437MHz (802.11g)

FCC ID. ODI2012DTV001 Page 23 of 96

Data no. H-
Ant. pol. VERTICAT

Ovie Forg

Emission

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq
(MH=)
1ez24. 940
1860.1a0
334%. 640
437 6.000

Ant. Cable

Factor Loss FReading
(dB/m) (dB) (dBEuv)

Ze.21 6,32 14.45

Z7.09 6.59 Z4.53

31.0Z T.53 11.56

33.18 2.13 2.38

Level Limits Margin Remark
(dBEpv/m) {(dBEpV/m) (dEBE)

45.38 74.00 Z27.02 Peak
58.22 74.00 15.78 Peak
50.11 T4.00 23.8% Peak
51.70 74.00 ZZ.30 Peak

Femarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.

A0 Chamber

Im 3115¢43927)

FCOC PART-15C (1G-aV)
E4446a 287 /59%
DTVO0L1

AC1Z0V/60HzZ
TXZ437MHz (802.11g)

Data no. =
Ant. pol. VERTICATL

Ovic Fong

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freq
(MH=)
1lez4, 960
1860, 160
334z, 840
487&.000

Ant. Cable

Factor Loss FReading
(dE/m) (dE)} (dBEpvV)

Z6.21 6. 32 3.53

z7.09 6.59 14,72

31.02 7.53 1.86

33.18 9.15 -0.1%

Emission

Level Limits Margin Remark
(dEBp¥/m) (dBEpV/m) (dE)

36.08 24.00 17.24 Average
45.41 24.00 32.5% Average
40.41 54.00 13.52 Average
4z2.18 34.00 11.84 Average

Femarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE kelow the official
limit are not reported.
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802.11n-HT20, Transmit, Frequency: 2437MHz

Site no.
Dis. / Ant.
Limit
Env. / In=s.
EUT
Fower Rating
Tezt Mode
Freqg
(MH=)
1eZ8.320
12860.160
3342, 640
487 a. 000
304,000

Femarks: 1.

Emission Level=

Data no. 10
Ant., pol. HORIZONTAL

A/C Chamber

am 311564327

FOO PART-15C (1&-PK)
E4446a 28°C /59%

DTVO0OL

AC120V/E0H=

TEZ437MHz (280Z.11ln HT-Z0)

OvVie Fong

Ant., Cahle Emi=sion

Factor Loss FReading Level Limits Margin Remark
(dB/m) (dE) (dBpV)  (dBpV/m) (dBu¥/m) (dE)

Z6.21 6,36 17.35 43,32 74.00 Z4.08 Peak
z7.09 6.59 E0.50 54.1%3 74.00 1%.81 Peak
31.02 T.53 13.%95 5z.50 74.00 Z21.50 Peak
33.18 2.15 2.18 S0.51 74.00 23.49 Peak
36,11 11.41 .76 57.27 74.00 16.73 Peak

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0d4E kelow the official
limit are not reported.

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq
(MH=z)
1eZ8.320
18360.1a0
3342, 640
48376.000
304,000

Femarks: 1.

250 Chamber

3m 3115¢4927)

FCOC PART-15C (1G-a7)
E444¢6a 287 /59%

DTVO01

AC1Z0V/60H=z

TXZ437MHz (20Z2.11ln HT-Z0)

Data no. H
Ant. pol. HORTZ0ONTAL

Ovie Forg

Ant. Cable Emission

Factor Loss FReading Lewvel Limits Margin Remark
(dB/m) (dB) (dBu¥)  (dBu¥/m) (dBpVim) (dE)

Z6.21 6.38 4,584 37.41 34.00 16.52 Average
Z7.0%9 5.55 2.06 4z.74 34.00 11.26 Average
31.0%2 T.53 3.65 4z .20 54.00 11.80 Average
33.18 .15 -5.29 37.04 54 .00 16.%6 Average
36,11 11.41 -3.21 43.61 34.00 10.32 Average

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.
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L/ Chamber
3m
FOC PART-15C

Ed4446a Z87C /59%

DTVO0L1
AC1Z0V/E0H=z

3115{4927)

FCC ID. ODI2012DTV001 Page 25 of 96

Data no. -
Ant. pol. : VERTICATL
(1G-PE)

Ovie Forg

TXZ437MHz (80Z.11n HT-Z0O)

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freg
(MH=)
1e03. 120
12860.160
334Z. 640
4373.000
T7314.000

Ant. Cable
Factor Loss

(dE/m) (dE)

26.08 A.18
27.0%9 G.053
31.0Z 7.53
33.18 2.15
.11 11.41

Emission

Reading Level Limits Margin Remark
(dBEpv) (dBEpY/m) (dBEpV/m) (dBE)

1le.10 45.38 74.00 Z25.64 Peak
=23. 574 57.63 74.00 16.37 Peak
11.23 43,78 74,00 24,22 Peak
11.84 54.18 74.00 12.82 Peak
13.14 a0, 65 74.00 13.35 Peak

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0d4E kelow the official
limit are not reported.

Zite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freq
(MH=)
1a03.120
12860.160
3342, 640
487 3.000
7314.000

A7/C Chamber Data no. 11

m 3115(4927) ant. pol. : VERTICAL

FOO PART-15C (1G-AV)

E4446a 28°C /59% Ovic Fong
DTVOO01

AC120v/E0Hz

TEZZ437MHz (80Z.11n HT-Z0)

Ant. Cable Emission

Factor Loss FReading Lewvel Limits Margin Remark
(dB/m) (dB) (dBpV)  (dBEpV/m) (dBpV/m) (dE)

26.08 A.18 4,23 36.4°% 54.00 17.51 Awverage
z7.09 6.59 11.7Z 45.41 24.00 2.5% Average
31.0Z2 T.53 -1.44 37.11 54.00 15.8% Average
33.18 9.15 -1.7E 40.61 54.00 13.3% Average
36,11 11.41 -0.0Z 47 .50 54.00 5.50 Average

Remarks=s: 1.

Emission Lewvel=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are Z0dE kelow the official
limit are not reported.
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802.11n-HT40, Transmit, Frequency: 2437MHz

A/C Chamber
3m
FCOC PART-150C

3115¢4927)

{1G-PK)

Ed4446a Z87C /59%

DTVO01
AC1Z0V/E0Hz

THXZ437MHz (80Z.11n HT-40)

Reading
(dBnv)

FCC ID. ODI2012DTV001 Page 26 of 96

Data no. H
Ant. pol. HORTZ20ONTAL

Ovie Forg

Emission

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Fredqg.
(MH=)
16E28.320
1860.1a0
3342, 640

Ant. Cable
Factor Loss
(dB/m) (dB)
26,21 6.36
27.09 G.55
31.0Z2 T.353

Level Limits Margin Remark
(dBEpv/m) {(dBEpV/m) (dEBE)

49,49 74.00 Z4.51 Peak
53.921 74.00 Z0.0% Peak
5z2.31 74.00 Z1.6% Peak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0d4dE kelow the ocfficial
limit are not reported.

L/ Chamber
3m
FCOC PART-150C

3115{4927)

(1G-AV)

E4446a 2B7C /59%

DTVO0L1
AC1Z0V/60H=

TEZ437MHz (80Z.11n HT-40)

Ant. Cable
Factor Loss

Feading
(dBpv)

Data no. H
Ant. pol. HORTZ0ONTAL

OVic Fong

dite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Tezt Mode
Freq.
(MH=z)
16E28.320
1860.1a0
3342, 640

(dB/m) (dB)

Ze.21 6.36
Z7.09 6.59
31.0Z 7.53

Emission

Lewvel Limits Margin Remark
{(dBpV/m) (dEpV/m) (dBE}

38.03 34.00 15.97 Average
4z.50 34.00 11.50 Average
39.41 24.00 14.5% Average

Femarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.
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Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Tezt Mode
Fredq.
(MH=z)
1leZ4, 3a0
18a0.1a0
3342, 640

A/C Chamber
3m
FOC PART-15C

Ed4446a Z87C /59%

DTVOO01
AC1Z0V/E0H=

3115045327

FCC ID. ODI2012DTV001 Page 27 of 96

Data no. HEe
Ant. pol. : VERTICAL
{1E-PE)

Oviz Forng

TEZ437MHz (80Z.11n HT-40)

Ant. Cable

Factor Loss

Emission

Reading Level Limits Margin Remark
(dBuv) (dEpV/m) {(dBEpV/m) (dE)

15.76 45.29% 74.00 25.71 Peak
23.1% 56.85 T4.00 17.15 Peak
10.50 42.05 74.00 Z4.25 Peak

(dB/m) (dB)

Ze.z21 G, 32
z7.09 G.59
31.0Z 7.53

Femarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are 2Z0dE kelow the official
limit are not reported.

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq.
(MH=)
1az4. 2a0
1860.1a0
3342 . 640

A/ Chamber Data no. : 5

am 2115i4327) Ant., pol. VERTICAL

FOC PART-15C (1G-AV)

E4446a Z87C/59% Ovic Fong
DTVOO01

AC120V/60H=

THXZ437MHz (B0Z.11n HT-40)

Ant. Cable Emission

Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBu¥)  (dBu¥/m) (dBpVim) (dE)

26.21 A.32 3.78 36.31 54.00 17. 6% Average
27.0%9 5.53% 12.43 4a.11 54.00 7.8% Average
31.0Z2 7.53 -0.%4 37.60 54.00 15.40 Average

Femarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dB bhelow the cfficial
limit are not reported.
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3.6.3. Restricted Bands Measurement Results

Date of Test Jun. 08, 2012

FCC ID. ODI2012DTV001 Page 28 of 96

Temperature 28

EUT WiFi Module

Humidity 59

Test Mode

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

AUDIX 2

AUDIX TECHHOLOGY Corp. EMC Laboratory
Na53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, TaiwanROC.  PostCods 24443
Tel+386-2-26002133 Fax-+836-2-26000303
Email:tteme@iteme. com tw

Data: 3 Fil
Level (dBuVim)
115

ile: C:'Documents and Settings RFSLE'GSTV'b'out of band.EMI (8)

RT-15C {115-PK)

58
o 2310 2334, 2358. 2382, 24086, 2430
Frequency (MHz)
Site na. : A/C Chamber Data nao. ]
Dis. / Ant. 3m 3115(4927) Ant. pol. HORIZONTAL
Limit FCCO PART-15C (1G-PK)
Env. / TIns. E44464 28°C/59% Ovie Fong
EUT DTVoOl
Power Rating : AC1Z0V/60Hz
Test Mode TXZ41ZMHz (80Z.11b)
Ant. Cszhle Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/w) (dB)  (dBpv) (dBpW/m) (dBpV/m) (dB)
1 232Z8.840 28.3Z2 a0.79 74.00 13.21 Feak
Z 2330.040 28.47 54.54 74.00 19.46 Peak
3 Z405.240 28.51 111.51 74.00 -37.81 Pesk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are 2Z0dE below the official
limit are not reported.

AUDIXZ

Data: 4
Level {dBuVim)
15

AUDIE TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, T aipei
County, Taiwan ROC.  PostCode 24443
Tel+886.2-26092133 Fax+386-2-26009303

Fruail comtw

File: CzDocuments and Settings' RFSTIGSTV I out of band.EMI (8)

58 FEC PART-15€ {16-A
7 0B
l]2310 2334, 8. 238 2406. 2430
Frequency (MHz)
dite nao. 1 A/C Chamber Data no. : 4
Dis. / Ant. Swmo 3115(4927) Ant. pol. : HORIZONTAL
Timit FCOC PART-15C (1G-AW)
Env. / Ins. E44462 28°C /59% Ovie Fong
EUT : DTVOOL
Fower Rating : AC120V/é0Hz
Test Mode TZZ412MHz (B0OZ.11lh)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpv/m) (dB)
1 zZ386.080 2Z8.47 6.33 15.68 50.48 54.00 3.5Z Aaverage
2 Z320.040 Z8.47 6.34 10.e7 45.49 54.00 B8.51 Average
3 2413.440 Z8.51 6.36 70.88 105.75 54.00 -31.75 Average

. Emission Leve

Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dE below the official
limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11b, Transmit, Channel: 01, Frequency: 2412MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
| l Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC.  Post Code24443

Tel+886-2-26092133 Fax+386-2-26099303
Emailttemc@tteme.comtw

Data: 1 File: CxDocuments and Settings’ RFESLAIGSTVI out of band.EMI 8)
Level {dBuVin}
115
CC PART-15C {§G-PK}
i 6B
" ,,,Wr/
%310 2334, 2358, 2382 2406. 2430
Frequency (MHz)
gite no. i A/C Chamber Data no. : 1
Di=. / Ant. i 3m 3115¢4927) Ant. pol. : VERTICAL
Limit : FCC BART-15¢ (1G-EK)
Env. / Ins. : B44462 28°C/59% Ovic Fong
EUT t DTWO0L
Power Rating : 2AC120V/é0Hz
Test Mode : T¥Z41ZMHz (80Z.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBpVW/m) (dB)
1 2328.840 28.32 6.26 26.83 61.41 74.00 12.59 Peak
2 Z350.040 Z8.47 6.34 1Z.43 47.25 74.00 26.75 Peak
3 Z411.e40 2B8.51 6.36 66.30 i01.z7 74.00 -Z7.27 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z04B below the official
limit are not reported.

(o] AUDLE TECHNOLOGY Cotp, EMC Laboratosy
A U D IX Ho 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
Tel+826-2-26002133  Fax+886-2- 26000303

Email comtw

Data: 2 ) File: C:'Documents and Settings'RF SLEGSTVb'out of band.EMI (8)

58

IRT-15€ {16-AV)
AR

L]

2310 2334 2358, 2382. 2406. 2430
Frequency {MHz)
Site no. 1 &/C Chamber Data no. : 2
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : Ed44464 28°C/59% Ovie Fong
EUT i DpTVOOL
FPower Rating : ACL20V/&0Hz
Test Mode : TE241ZMHz (802.11h)
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark

(MHz) (dB/m) (dB)  (dBuv) (dBpW/m) (dBpW/m) (dE)

1 Z386.080 28.47 6.33 &.88 41.68 54.00 12.32 Average
Z  Z3%90.040 28.47 6,34 4.66 39.48 54.00 14.52Z Awverage
3 Z410.440 28.51 6.36 A0.BZ 25.69 54.00 -41.69 Awverage

1. Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11b, Transmit, Channel: 11, Frequency: 2462MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
| l Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC.  Post Code24443

Tel+886-2-26092133 Fax+386-2-26099303
Emailttemc@tteme.comtw

Dat

a: 5 File: CxDocuments and Settings RFSLEGSTVhiout of bandEMI (8)
15 Level {dBuVin}

FCC PART-15C (1G-PK)
= 6B

58 (ool P Mo ™ e ot

[

2450 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. i A/C Chamber Data no. : 5
Di=. / Ant. i 3m 3115¢4927) Ant. pol. : HORIZONTAL
Limit : FCC BART-15¢ (1G-EK)
Env. / Ins. : B44462 28°C/59% Ovic Fong
EUT : DTVOO01
Power Rating : 2AC120V/é0Hz
Test Mode : TXZ46ZMHz (80Z.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dBpv) (dBpV/m) (dBpv/m) (dB)
1 Z2464.720 28.62 6.42  79.43 114.48 74.00 -40.48 Peak
2 Z483.35Z0 ZB.66 .45 26.50 6l. 62 74.00 1z.38 Peak
3 ZzZ4gB.le0 z8.70 6.45 26.73 6l.88 74.00 1z.1z2 Ppeak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z04B below the official
limit are not reported.

@ AUDLE TECHNOLOGY Cotp. EMC Laboratory
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code 24443
Tel+386-2-26092133 Fax+386-2-26099303
Email ttemo@tteme com tw

Data: 6 File: CzDocuments and Settings'RFS I GSTV biout of band.EMI {8)

1

58 FCC PART-A5C (16-AV)
oy B
St
° 2450 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
dite no. : A/C Chamber Data no. : &
Dis. / ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : Ed446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZ0V/é0Hz
Test Mode : TEZ4eZMHz (BOZ.1lh)
ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 Z465.120 ZB.4Z 6.42  73.54 108.5%9 54.00 -54.59 Average
2  Z483.52Z0 ZB.E&6 6£.45 15.52 50. &4 54.00 3.36 Average
3 z487.7é0 Z28.70 £.45 17.61 52.76 54.00 1.24 Average

Remarks: 1. Emission Leve. Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 2Z0dB below the official

limit are not reported.
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EUT

Test Mode

FCC ID. ODI2012DTV001 Page 31 of 96

Jun. 08, 2012 Temperature 28

WiFi Module Humidity 59

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
| l Ix No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC.  Post Code24443

Tel+886-2-26092133 Fax+386-2-26099303
Emailttemc@tteme.comtw

Data: 7 File: CxDocuments and Settings’ RFESLAIGSTVI out of band.EMI 8)
Level {dBuVin}
115
1
FCC PART-15C {1G-PK)
i 1 6B
58 3
%150 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. i A/C Chamber Data no. : 7
Di=. / Ant. i 3m 3115¢4927) Ant. pol. : VERTICAL
Limit : FCC BART-15¢ (1G-EK)
Env. / Ins. : B44462 28°C/59% Ovic Fong
EUT : DTVO01
Power Rating : 2AC120V/é0Hz
Test Mode : TXZ46ZMHz (80Z.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBpVW/m) (dB)
1 Z2462.960 28.62 6.42  A7.45 10z.50 74.00 -2B8.50 Peak
2 Z483.35Z0 ZB.66 6.45 13.53 48,85 74.00 25.35 Peak
3 Z430.9e0 z8.70 6.46 17.15 5z.32 74.00 21.68 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z04B below the official
limit are not reported.

® AUDIE TECHNOLOGY Carp. EMC Laborstory
A U D IX Ho.53-11, Tin-fs Tsun, Lin-kou Hsiang, Taipei
County, TaiwanROC.  Fost Cods 24443

Tel+826-2-26002133  Fax+836-2-26000303
Fruail comtw

Data: 8 File: C:Documents and Settings RESLE'GSTV b'out of band.EMI (8)
15 Level {dBuVin}

58 ART-15C {16G-AVY
A B
<
b
03350 2466, 2482, 2498, 2514, 2530
Frequency (MHz}
site no. : A/C Chamber Data no. : &
Dis. / Ant. @ 3m  3115(2927) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : Ed4448a 28°C/59% Ovic Fong
EUT : DTVOOL
Fower Rating : AC120V/é0Hz
Test Mode i TEZ462MHz (BOZ.1lh)
Ant.  Cable Enission
Freg.  Factor Loss Reading  Level Limits Margin Remark

(MHz ) (dB/m) (dB) (dBuv) (dBpW/m) (dBpW/m) (dB)
1 z4el.3ed  Z8.6Z 6.42 6l.72 36.76 54.00 -42.76 Average
2  Z483.52Z0 ZB.E&6 6.45 4.07 35.1%9 54.00 14.81 Average
3 Z483.%:zZ0 4.21 389.33 54.00 14.67 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 204B below the official
limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11g, Transmit, Channel: 01, Frequency: 2412MHz

® AUDIE TECHNOLOGY Corp. EMC Laboratory
A U D IX No 53.11, Tin-fa Tsus, Lin-kon Hsiang, Tipei
Tel:#836-2-26092133 Fue:+986-2-26099303

Email temer@iteme. comiw
Data: 3 File: C:xDocuments and Settings RFSEEIGSTV:g'out of hand.EMI {8)
Level {dBuV/m)

FCC PART]

|15C (161

L]

2310 2334, 2358, 2382. 2406. 2430
Frequency (MHz)
gite no. i A/C Chamber Data no. : 3
pis. / Ant. : 3m 3115¢4927) Ant. pol. HORIZONTAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ41ZMH=z (80Z.1lg)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 238%.680 28.47 6.34 33.43 6B8.25 74.00 5.75 Peak
Z Z3590.040 28.47 6.34 3Z.21 67.03 74.00 6.97 Peak
3 Z413.680 28.51 6.36 77.63 11z.50 74.00 -3B8.50 vPeak

Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

1. Emission Leve

@ AUDLE TECHNOLOGY Cotp, EMC Laboratosy
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+836-2-26092133 Fax+286-2-26099303

Email themo@tteme. com ter

Data: 4 ) File: C:'Documents and Settings RFSLEGSTV:g'out of hand EMI (8)

58
[ N L
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 4
Dis. / Ant. : 3m  3115(4927) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOO1
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ41ZMHz (B0Z.1lg)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 2315.840 28.32 A.25 14.39 50.97 54.00 3.03

Average
2z 2330.040 28.47 6.34 13.20 48.02 54.00 5.98 Awverage
3 =2410.680 28.51 6.36 57.82 92.69 54.00 -3B.69 Average

Emission Leve Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11g, Transmit, Channel: 01, Frequency: 2412MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443

Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

Data: 1 ) File: C:Documents and Settings' RFSLEIGSTVgiout of hand.EMI (8)

RT-15€ {16-PK}
1
58
%0 2334, 2358, 2382. 2406. 2430
Frequency (MHz)
gite no. i A/C Chamber Data no. : 1
pis. / Ant. : 3m 3115¢4927) Ant. pol. : VERTICAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ41ZMH=z (80Z.1lg)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)
1 2328.840 28.32 6.26 24.47 59.05 74.00 14.95 Peak
Z Z3590.040 28.47 6.34 18.30 53.12 74.00 z0.88 pPeak
3 Z411.040 28.51 6.36 ©3.89 100.7¢ 74.00 -Z6.76 Peak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

) AUDIE TECHNOLOGY Cotp. EMC Labaratory
,4 U D IX Ho.33-11, Tin-fi Tsun, Lin-kou Hsiang, Taipei
County, TaiwanROC.  Post Code-24443

Tel+836-2-26092133 Fax+286-2-26099303
Email themo@tteme. com ter

Data: 2 ) File: C:'Documents and Settings RFSLEGSTV:g'out of hand EMI (8)

58 ART-15C {1G-AV)
| -6dB
1 2
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 2
Dis. / Ant. : 3m  3115(4927) int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ41ZMHz (B0Z.1lg)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dE) (dBuv) (dBpv/m) (dBpv/m) (dB)
1 2319.840 28.32  6.25  4.79 39.37 54.00  14.63 Average
2z 2390.040 25.47  6.34 4.6 39.46 54.00  14.54 Average
3 Z408.040 28.51  6.36 48.12 82.99 54.00 -2B.99 Average

Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX Ho 5311, Tinefu Tsun, Lin-kou Hsieng, Taipei

County, Tatwan ROC Post Code24443
Tel+886-2-26092133 Fan+886-2-26099303

Email temer@iteme. comiw
Data: File: C:xDocuments and Settings RFSEEIGSTV:g'out of hand.EMI {8)
15 Level {dBuV/m)

FCC PART-15C {1G-PK)
h 6B

5 SN AL P

L]

2450 2466, 2482, 2498, 2514, 2530
Frequency (MHz)

gite no. i A/C Chamber Data no. : 5

pis. / Ant. : 3m 3115¢4927) Ant. pol. : HORIZONTAL

Limit 1 PCC PART-15C (1G-PE)

Env. / Ins. : E44464 28°C/59% Ovic Fong

EUT : DTVOOL

Power Rating : AC1Z0V/6&0Hz

Test Mode : TEZ462ZMHz (80Z.11g)

Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)

1 Z2464.960 28.42 6.42  79.34 114.39
Z Z483.5z20 z28.68 6.45 35.14 70.28
3 Z4B84.3z20 z28.68 6.45 36.40 71.51

74.00 -40.3% Peak
74.00 3.74 Peak
74.00 Z.49 Ppeak
Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official
limit are not reported.

ﬁl o AUDLE TECHNOLOGY Cotp, EMC Laboratosy
U D IX Mo 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei

County, Taiwan ROC Post Code:24443
Tel+836-2-26092133 Fax+286-2-26099303

1. Emission Leve

Email tiemc(@tteme. com b
Dataz File: C:'Documents and Settings RFSLEGSTV:g'out of hand EMI (8)
Level (dBuV/m)
115
1
58 FCC PART-15C {16-AV}
-GdB
r— N
o 2450 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : &
Dis. / Ant. : 3m  3115(4927) int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ46ZMHz (B0Z.1lg)

ant. Cable
Freg. Factor Loss Reading
(MHz) (dB/m) (dB) (dBEpv)

Emission

Level Limits Margin Remark
(dBuv/m) (dBpvim) (dB)

1 Z463.920 Z8.4Z A.42  58.35

93.39 54.00 =-39.39 Awverage
Z  Z4B3.5Z0 Z28.44 é.45 10.74 45.86 54.00 8.14 Awverage
3 E2518.%920 28.76 &.50  11.17 46.42 54.00 7.58 Awverage

Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.

Emission Leve
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11g, Transmit, Channel: 11, Frequency: 2462MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443

Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

Data: 7 File: CiDocuments and Settings RF SLEIGS TV g'out of band.EMI (8)
Level {dBuV/m)
1
FCC PART-15C (16-PK)
i T ERS
58 p 3
05150 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. i A/C Chamber Data no. = 7
pis. / Ant. : 3m 3115¢4927) Ant. pol. : VERTICAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ462ZMHz (80Z.11g)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)
1 Z2464.960 28.42 6.42 AA.99 102.04 74.00 -2B8.04 Peak
Z Z483.5z20 z28.68 6.45 13.29 48.41 74.00 25.59 Ppeak
3 Z5Z0.3z0 28.78 6.50 15.4z 50.68 74.00 23.3Z pPeak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

) AUDIE TECHNOLOGY Cotp. EMC Labaratory
,4 U D IX Ho.33-11, Tin-fi Tsun, Lin-kou Hsiang, Taipei
County, TaiwanROC.  Post Code-24443

Tel+836-2-26092133 Fax+286-2-26099303
Email themo@tteme. com ter

Data: 8 ) File: C:'Documents and Settings RFSLEGSTV:g'out of hand EMI (8)

58 FCC PART-15C {16-AV)
T K
7 3
o 2450 2466. 2482, 2498, 2514, 2530
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 8
Dis. / Ant. : 3m  3115(4927) int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOO1
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ46ZMHz (B0Z.1lg)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 Z458.960 Z28.4Z A.42  48.55 B3.40 54.00 -29.60 Awverage
Z  Z4B3.5Z0 Z28.44 6.45 1.92 37.04 54.00 16.96 Awverage
3 E2518.%920 28.76 &.50 4.25 3%.50 54.00 14.50 Average

Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

© AUDIX TECHNOLOGY Corp. EMC Laboratory
A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443

Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

Data: 3 ) File: CiDocuments and Settings RFAEIGSTVHT-20'0ut of band.EMI (8)

FCC PART-15C {16.PK)

i

55M

%0 2334, 2358, 2382. 2406. 2430
Frequency (MHz)
gite no. i A/C Chamber Data no. : 3
pis. / Ant. : 3m 3115¢4927) Ant. pol. : HORIZONTAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ41ZMHz (80Z.11ln HT-20)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 238%.080 28.47 6.34 34.19 71.00 74.00 3.00 Peak
Z Z3590.040 28.47 6.34 35.75 70.57 74.00 3.43 Peak
3 Z414.880 28.51 6.36 74.67 108.535 74.00 -35.55 Peak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

) AUDIE TECHNOLOGY Cotp. EMC Labaratory
,4 U D IX Ho.33-11, Tin-fi Tsun, Lin-kou Hsiang, Taipei
County, TaiwanROC.  Post Code-24443

Tel+836-2-26092133 Fax+286-2-26099303
Email themo@tteme. com ter

Data: 4 ) File: C:'Documents and Settings RFSLEGSTVHT-20'0ut of band EMI {8)
1

FCC PART5C {15AV)

54
1
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 4
Dis. / Ant. : 3m  3115(4927) int. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOO1
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ41ZMHz (80Z.11n HT-Z0)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 2315.840 28.32 A.25  11.13 45.71 54.00 8.29 Awverage
Z  Z3%90.040 28.47 6,34 B.99 43.81 54.00 10.19% Awverage
3 Z2414.280 28.51 6.36  54.54 B%.41 54.00 -35.41 Awverage

Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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FCC ID. ODI2012DTV001 Page 37 of 96

Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT20, Transmit, Channel: 01, Frequency: 2412MHz

® AUDIE TECHNOLOGY Corp. EMC Laboratory
A U D IX No 53.11, Tin-fa Tsus, Lin-kon Hsiang, Tipei
Tel:#836-2-26092133 Fue:+986-2-26099303

Email themo@tteme. comtwr

Data: 1 File: CDocuments and Settings'RF BLENGSTVHT-20:0ut of band.EMI 8)
Level {dBuV/m)
107
CC PART-15C (1G-PK)
[ 68
54M
%0 2334, 2358, 2382. 2406. 2430
Frequency (MHz)
gite no. i A/C Chamber Data no. : 1
pis. / Ant. : 3m 3115¢4927) Ant. pol. : VERTICAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ41ZMHz (80Z.11ln HT-20)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 238%.920 28.47 6.34 27.55 A2.36 74.00 11.464 Peak
Z Z3590.040 28.47 6.34 Z27.74 6Z.56 74.00 11.44 Ppeak
3 Z411.040 28.51 6.36 ©3.36 98.23 74.00 -Z4.23 vPeak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

@ AUDLE TECHNOLOGY Cotp, EMC Laboratosy
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+836-2-26092133 Fax+286-2-26099303

Email themo@tteme. com ter

Data: 2 ) File: C:'Documents and Settings RFSLEGSTVHT-20'0ut of band EMI {8)
1

3
FCCPART-15C (1G-AV)
54 7 1 -6dB
1 2
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 2
Dis. / Ant. : 3m  3115(4927) int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ41ZMHz (80Z.11n HT-Z0)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 Z35%9.480 28.40 &30 3.12 37.82 54.00 164.18

Average
2z 2330.040 28.47 6.34 2.68 37.50 54.00  16.50 Average
3 2407.440 28.51 6.36 45.73 80.60 54.00 -26.60 Average

Emission Leve Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
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Date of Test

EUT

Test Mode

FCC ID. ODI2012DTV001 Page 38 of 96

Jun. 08, 2012 Temperature 28

WiFi Module Humidity 59

802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443
Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

AUDIX 2

Data: 5 ) File: CiDocuments and Settings RFAEIGSTVHT-20'0ut of band.EMI (8)

FCC PART-15C {1G-PK)
ki 6B

58 %

05150 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. i A/C Chamber Data no. : 5
pis. / Ant. : 3m 3115¢4927) Ant. pol. HORIZONTAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. E44464 28°C/59% Ovic Fong
EUT : pTWOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode TEZ46ZMHz (80Z.11ln HT-20)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 Z2457.520 28.42 6.42 77.35 112.39 74.00 -3B.3% Peak
Z Z483.5z20 z28.68 6.45 33.3Z2 68.44 74.00 5.56 Peak
3 Z485.360 28.68 6.45 35.71 70.82 74.00 3.18 Peak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX

AU TECHNOLOGY Corp. EMC Labaratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipsi
County, Tawan RO, Post Code 34443
Tel+836-2-26092133 Fax-+§86.2.26099303
Email ttemo@itteme. com tw

Data: 6 File: C:'Documents and Settings RFSLEGSTVHT-20'0ut of band EMI {8)
p Level (dBuV/m)
1
FCC PART-15C {1G-AV)
54 6B
o 2450 466, 2482, 2498, 2514, 2530
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : &
Dis. / Ant. : 3m  3115(4927) Ant. pol. HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. E4446a 28°C/59% Ovic Fong
EUT i DTVOO1

Power Rating : ACLZOV/E0Hz
Test Mode THEZ46ZMHz (BOZ.lln HT-Z0)

Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 Z4é4.160 Z28.42Z 6.42  57.28 92.32 54.00 =-38.32 Awverage
Z  Z4B3.5Z0 Z28.44 6.45 12,12 47.24 54.00 6.76 Average
3 Z4B3.400 Z28.646 6.45 11.94 47.05 54.00 6.95 Average

Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443
Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

AUDIX 2

Data: 7 File: CDocuments and Settings'RF BLENGSTVHT-20:0ut of band.EMI 8)
P Level {dBuV/m)
1
FCC PART-15C (16-PK)
' -G48
&
54
05150 2466, 2482, 2498, 2514, 2530
Frequency (MHz)
gite no. 4/C Chamber Data no. = 7
pis. / Ant. Im 3115¢4927) Ant. pol. VERTICAL
Limit FOC PART-15C (1G-PE)
Env. / Ins. E44464 28°C/59% Ovic Fong

EUT
Power Rating
Test Mode

DTV001
AC120V/ 60Hz

TEZ46ZMHz (B0Z.11ln HT-Z0)

int. Cahble

Emission

Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)

1 Z2464.960 28.42 6.42 A5.85 100.90 74.00 -24.90 Peak

Z Z483.5z20 z28.68 6.45 Z4.05 58.17 74.00 14.83 Peak

3 Z483.760 28.68 6.45 Z25.08 60.20 74.00 13.80 pPeak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443
Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

AUDIX

Data: 8 File: C:Documents and Settings RFEEGSTVHT-20:0mt of band.EMI (8)
07 Level (dBuVim)

FCC PART-15C (16-AV)
54 i T -6dB
7 3
o 2450 2466. 2482, 2498, 2514, 2530

Frequency (MHz)

gite no. 4/C Chamber Data no. : B

pis. / Ant. : 3m 3115¢4927) Ant. pol. VERTICAL
Limit FOC PART-15C (1G-AV)

Env. / Ins. E44464 28°C/59% Ovic Fong
EUT : DTWOOL

AC120V/ 60Hz
TEZ46ZMHz (80Z.11ln HT-20)

Power Rating :
Test Mode

Ant. Cable Emission

Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)
1 Z2466.160 28.42 6.42  44.91 B81.96 54.00 -27.%6 Average
Z Z483.5z20 z28.68 6.45 1.48 36.60 54.00 17.40 average
3 Z513.8z20 28.78 .50 3.23 38.48 54.00 15.5Z Aaverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test Jun. 08, 2012

Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443
Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

AUDIX 2

Data: File: CDocuments and Settings'RF RLENGSTVHT-40:0ut of band.EMI 8)
Level {dBuV/m)
107
FCC PARTH5C (1G:BK)
b 6B
o
54
%0 2338, 2366, 2394, 2422, 2450
Frequency (MHz)
gite no. i A/C Chamber Data no. 3
pis. / Ant. Im 3115¢4927) Ant. pol. HORIZONTAL
Limit FOC PART-15C (1G-PE)
Env. / Ins. E44464 28°C/59% Ovic Fong
EUT DTVO0l
Power Rating : AC1Z0V/6&0Hz
Test Mode TEZ4ZZMHz (80Z.11ln HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 238%.940 28.47 6.34 35.41 70.23 74.00 3.77 Peak
Z Z350.080 Z28.47 6.34 35.84 70.686 74.00 3.34 Peak
3 Z431.380 2Z8.55 6.33 £5.83 104.77 74.00 -30.77 Peak
1. Emission Level= intenna Factor + Cable Loss + Reading.

The emission levels that are 20dE below the official
limit are not reported.

AUDIX

AU TECHNOLOGY Corp. EMC Labaratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipsi
County, Tawan RO, Post Code 34443
Tel+836-2-26092133 Fax-+§86.2.26099303
Email ttemo@itteme. com tw

Data: File: C:'Documents and Settings RFSEGSTVHT-40'0ut of band EMI {8)
Level (dBuV/m)
107
FCC PART-I5C {115-AV)
54 o B
02310 2338, 2366, 2394, 2422, 2450
Frequency (MHz)
dite no. &/C Chamber Data no. : 4
Dis. / &nt. 3m 3115(4927) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446a 28°C/59% Ovic Fong
EUT DTVOOL
Power Rating AC1ZO0V/é0HZ
Test Mode THZ4Z2ZMHz (BOZ.lln HT-40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dE) (dBuv) (dBpv/m) (dBpv/m) (dB)
1 2389.660 25.47 6.34 11.17 45.99 54.00 §8.01 Awverage
2z 2390.080 25.47  6.34 10.50 45.32 54.00 8.68 Average
3 2432.360 28.55 6.39 44.93 79.92 54.00 -25.92 Average
Emission Leve Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT40, Transmit, Channel: 03, Frequency: 2422MHz

® AUDIE TECHNOLOGY Corp. EMC Laboratory
A U D IX No 53.11, Tin-fa Tsus, Lin-kon Hsiang, Tipei
Tel:#836-2-26092133 Fue:+986-2-26099303

Email themo@tteme. comtwr

Data: 1 File: CDocuments and Settings'RF RLENGSTVHT-40:0ut of band.EMI 8)
Level {dBuV/m)
107
1
54
%0 2338, 2366, 2394, 2422, 2450
Frequency (MHz)
gite no. i A/C Chamber Data no. : 1
pis. / Ant. : 3m 3115¢4927) Ant. pol. : VERTICAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ4ZZMHz (80Z.11ln HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) (dB/m) (dB) (dBpv) (dBp¥/m) (dBp¥/m) (dE)
1 232%.180 28.32 6.26 25.39 59.97 74.00 14.03 Peak
Z Z350.080 Z28.47 6.34 Z1.01 55.83 74.00 18.17 Peak
3 Z4le.eé80 28.51 6.37 57.94 9z.82 74.00 -1B8.8BZ Peak

1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

@ AUDLE TECHNOLOGY Cotp, EMC Laboratosy
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+836-2-26092133 Fax+286-2-26099303

Email themo@tteme. com ter

Data: File: C:'Documents and Settings RF StE'GSTVHT-40'0ut of band.EMI {8)
Level (dBuV/m)
107
54
i
02310 2338, 2366, 2394, 2422, 2450
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 2
Dis. / Ant. : 3m  3115(4927) int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ4ZZMHz (80Z.11n HT-40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 Z385.380 28.47 6,34 2.52 37.34 54.00 16.66 Awverage
Z Z3%0.080 28.47 6,34 2.47 37.29 54.00 16.71 Awverage
3 Z2414.160 28.51 &.36 35.89 70.76 54.00 -14.74 Average

Emission Leve Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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Date of Test Jun. 08, 2012

Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

AUDIX TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tawen ROC.  Post Code:24443
Tel+896-2-26092133 Fax-+86-2-26099303
Email themo@tteme. comtwr

AUDIX 2

Data: File: CDocuments and Settings'RF RLENGSTVHT-40:0ut of band.EMI 8)
Level {dBuV/m)
107
FCC PART-15C (16-PK)
Wi GiB
) M
05 2450. 2470, 2490, 2510, 2530
Frequency (MHz)
gite no. 4/C Chamber Data no. 5
pis. / Ant. Im 3115¢4927) Ant. pol. HORIZONTAL
Limit FOC PART-15C (1G-PE)
Env. / Ins. E44464 28°C/59% Ovic Fong
EUT DTVOO0L
Power Rating : AC1Z0V/6&0Hz
Test Mode TEZ452ZMHz (80Z.11ln HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)
1 Z2462.200 28.42 6.42  70.95 106.00 74.00 -32.00 Peak
Z Z483.500 z28.66 6.45 34.14 69.26 74.00 4.74 Peak
3 Z4B84.400 z28.68 6.45 36.57 71.68 74.00 Z.3Z Ppeak
1. Emission Level= intenna Factor + Cable Loss + Reading.
2.

The emission levels that are 20dE below the official
limit are not reported.

AUDIX

AU TECHNOLOGY Corp. EMC Labaratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipsi
County, Tawan RO, Post Code 34443
Tel+836-2-26092133 Fax-+§86.2.26099303
Email ttemo@itteme. com tw

) File: C:'Documents and Settings RFSEGSTVHT-40'0ut of band EMI {8)

ata:
Level (dBu?
107
1
FCC PART-15C {1G-AV)
54 -GdB
o 2430 2450, 2470, 2490. 2510, 2530
Frequency (MHz)
dite no. &/C Chamber Data no. 3
Dis. / &nt. 3m 3115(4927) Ant. pol. HORIZONTAL
Limit FCC PART-15C (1G-AV)
Env. / Ins. E4446a 28°C/59% Ovic Fong
EUT DTVOOL
Power Rating AC1ZO0V/é0HZ
Test Mode THZ452MHz (BOZ.lln HT-40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dE) (dBuv) (dBpv/m) (dBpv/m) (dB)
1 2464.200 28.62  5.42 46.18 81.z22 54.00 -27.2Z Average
2z 2483.500 28.66 6.45 12.03 47.15 54.00 6.85 Average
3 Z483.600 28.66 6.45 11.90 47.02 54.00 6.98 Average

Emission Leve Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation Report No. EM-F1010495



FCC ID. ODI2012DTV001 Page 43 of 96

Date of Test Jun. 08, 2012 Temperature 28

EUT WiFi Module Humidity 59

Test Mode 802.11n-HT40, Transmit, Channel: 09, Frequency: 2452MHz

® AUDIE TECHNOLOGY Corp. EMC Laboratory
A U D IX No 53.11, Tin-fa Tsus, Lin-kon Hsiang, Tipei
Tel:#836-2-26092133 Fue:+986-2-26099303

Email themo@tteme. comtwr

Data: 7 File: CDocuments and Settings'RF RLENGSTVHT-40:0ut of band.EMI 8)
P Level {dBuV/m)
FCC PART-15C (16-PK)
i N GiB
B
54
05 2450. 2470, 2490, 2510, 2530
Frequency (MHz)
gite no. i A/C Chamber Data no. = 7
pis. / Ant. : 3m 3115¢4927) Ant. pol. : VERTICAL
Limit 1 PCC PART-15C (1G-PE)
Env. / Ins. : E44464 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : AC1Z0V/6&0Hz
Test Mode : TEZ452ZMHz (80Z.11ln HT-40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz}) (dB/m) (dE)  (dBuv) (dBp¥/m) (dBp¥/m) (dB)
1 2455.400 28.42 6.42 59.28 94.31 74.00 -20.31 Peak
Z Z483.500 z28.66 6.45 Z24.34 589.453 74.00 14.55 Peak
3 Z4B84.200 28.68 6.45 Z4.3Z 589.43 74.00 14.57 Peak

1. Emission Level= intenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

@ AUDLE TECHNOLOGY Cotp, EMC Laboratosy
A U D IX Mo 53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+836-2-26092133 Fax+286-2-26099303

Email themo@tteme. com ter

Data: 8 ) File: C:'Documents and Settings RFSEGSTVHT-40'0ut of band EMI {8)
1

MN\ FCC PART-15C {1G-AV)
il Y 6B
3
o 2430 2450, 2470, 2490. 2510, 2530
Frequency (MHz)
dite no. 1 &/C Chamber Data no. : 8
Dis. / Ant. : 3m  3115(4927) int. pol. : VERTICAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446a 28°C/59% Ovic Fong
EUT : DTVOOL
Power Rating : ACLZOV/E0Hz
Test Mode : TEZ45ZMHz (80Z.11n HT-40)
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB) (dBEpv) (dBuv/m) (dBpvi/m) (dB)

1 Z46Z.900 Z8.4AZ 6,42 34,42 71.47 54.00 -17.47

Average
2 2483.500 28.66 6.45 1.73 36.85 54.00  17.15 Average
3 2483.600 28.66 6.45 1.71 36.83 54.00 17.17 Average

Emission Leve Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the 20dB bandwidth measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03, 12°
4.2. Block Diagram of Test Setup
AC POWER
SOURCE NOTEBOOK PC

4.3. Specification Limits (§15.247(a)(2))

4.4.

4.5.

—> USB to RS232 Cable

LIMITED MODULE

(EUT)

SPECTRUM
ANALYZER

The minimum 6dB bandwidth shall be at least S00kHz.

Operating Condition of EUT

The Notebook PC was running test program “Ralink QA test” used to enable the
EUT to transmit data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer and RBW=1-5% of
OBW and VBW > 3*RBW. The 6dB bandwidth is defined as the total spectrum
the power of which is higher than peak power minus 6dB.
The measurement guideline was according to KDB 558074 DO1.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : May 17,2012 Temperature : 25 Humidity : 60%

Mode | Type of Network| Channel Frequency 6dB Bandwidth
1. CH1 2412MHz 12.25MHz
2. 802.11b CH6 2437MHz 12.17MHz
3. CH 11 2462MHz 12.25MHz
4. CH 1 2412MHz 16.25MHz
5. 802.11g CH6 2437MHz 16.25MHz
6. CH 11 2462MHz 16.25MHz
7. CH1 2412MHz 17.08MHz
8. | 802.11n-HT20 CH6 2437MHz 17.25MHz
9. CH 11 2462MHz 17.08MHz
10. CH 3 2422MHz 35.60MHz
11. | 802.11n-HT40 CH®6 2437MHz 35.60MHz
12. CH9 2452MHz 35.60MHz

[Limit: least 500kHz]
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802.11b, Frequency: 2412MHz
% Agilent 16:25:86 May 17, 2012
a Mkrl 12.25 MHz

Ref 19 dBm Atten 30 JB 8.7z dB
#Pealk

Log

1@ TR [y AT

dB/ (ﬂ; U?"'m

L / "
0, / \

dBm
LaFy o

M1 52 W %w W1 M

$3 FCpvru ™ ST

ﬁ‘;}n Marker a

sp [12.250000 MHz

0.72 dB
Center 2.412 8@ GHz Span 58 MHz
#Res BH 398 kHz #YEH 1.3 MHz Sweep 1 ms (GA1 pts)

802.11b, Frequency: 2437MHz
- Agilent 16:27:26 May 17, 2012
a Mkrl 1217 MHz

Fef 19 dBm Atten 30 4B -0.28 dB
#Peak

Log

18 LR T AT T T L

dB/ oU U?"lm

Dffst

I / )
0, / |

dBm

LaAy Al A,
s M A o Wm\
£if

rre |Marker a
sp [12.170000 MHz

- -0.20 dB
Center 2.437 80 GHz Span 58 MHz
#Res BN 390 kHz #/BH 1.3 MHz Sweep 1 ms (BA1 pts)
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802.11b, Frequency: 2462MHz
% Agilent 16:28:53 May 17, 2012

Fef 19 dBm

Atten 38 dB

FCC ID. ODI2012DTV001 Page 47 of 96

a Mkrl 12.25 MHz
8.76 dB

#Pealk
Log

1@

Y A

"vl,luuuym 1

dB/

Offst
4
dB

ol
4.2

dBm

LgAw

M1 52 , ,pﬂdJ\jv wkafrJ

§3 FC[rined %

ﬁ‘;}n Marker a

sp [12.250000 MHz
B.76 dB

Center 2.462 80 GHz
#Res BH 338 kHz

Span 58 MHz

#YEH 1.3 MHz Sweep 1 ms (GA1 pts)

802.11qg, Frequency: 2412MHz
- Agilent 16:32:46 May 17, 2012

Fef 19 dBEm

Atten 30 4B

a Mkrl 16.25 MHz
-0.21 dB

#Peak
Log

[y
A

T i R A Y

18

dB/

Offst
4
dB

5h
_.——"'_"'-ﬂ;f_n

ol
0.9

dBm W‘/

LaPy Jiy e

W
M1 sew

33 FC

ﬁ?n Marker a

sep [16.250000 MHz
 -0.21 dB

Center 2.412 80 GHz
#Res B 518 kHz

Span 58 MHz

#/BH 1.6 MHz Sweep 1 ms (681 pts)
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802.11qg, Frequency: 2437MHz
% Agilent 16:34:28 May 17, 2012

Fef 19 dBm

#Pealk
Log
16
dB/
Offst
4

dB

ol
6.4
dBm

LgAw

M1 52
53 FC

£t
FTun
Swp

Atten 38 dB
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a Mkrl 16.25 MHz
-0.96 dB

H\_M'm'\u

AR o]
4

/

J

=4
.,-—'—"'Hf

T

Marker a

'16.250000 MHz
| -0.96 dB

Center 2.437 @8 GHz
#Res BH 518 kHz

Span 58 MHz

#YEW 1.6 MHz Sweep 1 ms (GA1 pts)

802.11qg, Frequency: 2462MHz
o Agilent 16:35:52 May 17, 2012

Fef 19 dBEm

#Peak
Log
16
dB/
Offst
4

dB

ol
5.5
dBm

LaPy

M1 52
33 FC

£if
FTun
Swp

Atten 30 4B

a Mkrl 16.25 MHz
-1.15 dB

1R ]

s

/
/

P

™

I
A,

Marker a

'16.250000 MHz
' -1.13 dB

Center 2.462 80 GHz
#Res B 518 kHz

Span 58 MHz

#/BH 1.6 MHz Sweep 1 ms (681 pts)
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802.11n-HT20, Frequency: 2412MHz
# Agilent 16:47:15 May 17, 2012

Fef 19 dBm

#Pealk
Log
16
dB/
Offst
4

dB

ol
4.4
dBm

LgAw

M1 52
53 FC

£t
FTun
Swp

Atten 38 dB
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a Mkrl 17.88 MHz
-0.42 dB

te7

/

_

Center

2.412000008 GHz

Center 2.412 @6 GHz
#Res BH 568 kHz

Span 58 MHz

#YEW 1.6 MHz Sweep 1 ms (GA1 pts)

802.11n-HT20, Frequency: 2437MHz
o Agilent 16:50:03 May 17, 2012

Fef 19 dBEm

#Peak
Log
16
dB/
Offst
4

dB

ol
7.6
dBm

LaPy

M1 52
33 FC

£if
FTun
Swp

Atten 30 4B

a Mkrl 17.25 MHz
-0.82 dB

iRMM
(]

/

ot
R

Marker a
17.250000 MHz
 -0.82 dB

Center 2.437 80 GHz
#Res BH 560 kHz

Span 58 MHz

#/BH 1.6 MHz Sweep 1 ms (681 pts)
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802.11n-HT20, Frequency: 2462MHz
- Agilent 16:54:25 May 17, 2012
a Mkrl 17.85 MHz

Ref 19 dBm Atten 38 B A.16 dB
#Peak

Log

19 LR S e

dB/ }.’ \I.

Offst

4 \

dB

DI ”_;,/
: ,.,

m
LgPw il \N"‘“\"\w

WMM

M1 52
33 FC

ﬁ?n Marker a

sp [17.080000 MHz
B.16 dB

Center 2.462 80 GHz Span 58 MHz
#Res BH 560 kHz #/BH 1.5 MHz Sweep 1 ms (BA1 pts)

802.11n-HT40, Frequency: 2422MHz
o Agilent 16:53:30 May 17, 2012
a Mkrl 35.60 MHz

Ref 19 dBm Atten 38 B -B.84 dB
#Peak
Log
16
dB/
Offst
4

dB

: ; <
3.2

dBm

LgRuy WWNJ \“\N\w
Ml 32
33 FC

=y
A
7}

e

|7 5""

-——\N\_\_\_\_HQ
|—"]

D | Center

s [2.422000000 GHz

Center 2.422 80 GHz Span 30 MHz
#Res BH 1.1 MH=z #BW 4 MHz Sweep 1 ms (BA1 pts)
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802.11n-HT40, Frequency: 2437MHz
# Agilent 17:03:12 May 17, 2012
a Mkrl 35.68 MHz

Ref 28 dBm Rtten 38 B B.18 dB
#Peak

|_|:|g T ”/M_Hh_"w 1

1@ Ty L9}

dB/

Offst

A / \
! / =
d.Bm Ww A - "y\\w

LgAw

M1 52
53 FC

ﬁ‘;}n Marker a

s [35.600000 MHz

0.10 dB
Center 2.437 8@ GHz Span 88 MHz
#Res BHW 1.1 MHz #WEH 4 MHz Sweep 1 ms (GA1 pts)

802.11n-HT40, Frequency: 2452MHz

- Agilent 17:68:17 May 17, 2012

a Mkrl 35.68 MHz
Fef 28 dBm Atten 368 dB @.36 dB
#Peak
Log
18
dB/
Offst

4
dB

\é
\
0, \
dBrm ™
LgFAw - P—— mmﬁﬁﬁ kx“wa“v
e “\.MN

=
A
\;

M_V‘_"’-'\IN‘J/"M%W

M1 52
33 FC

ﬁ?n Marker a

s [35.600000 MHz

0.36 dB
Center 2.452 80 GHz Span 30 MHz
#Res BH 1.1 MH=z #BW 4 MHz Sweep 1 ms (BA1 pts)
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. [Power Meter Anritsu ML2487A | 6K00005406 |Feb. 13, 12| Feb. 12, 13’
2. |Power Sensor Anritsu MA2491A 030873 Feb. 13, 12° | Feb. 12, 13’

5.2. Block Diagram of Test Setup
AC POWER
SOURCE NOTEBOOK PC

—> USBto

RS232 Cable | POWER METER
Jig

LIMITED MODULE

POWER SE R
(EUT) OWER SENSO

5.3. Specification Limits (§15.247(b)-(3))

54.

5.5.

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

Operating Condition of EUT

The Notebook PC was running test program “Ralink QA test” used to enable the
EUT to transmit data at different channel frequency individually.

Test Procedure

The transmitter output was connected to the power sensor and record the reading of

power meter.

The measurement guideline was according to KDB 558074 DO1.
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5.6. Test Results
PASSED. All the test results are listed below.

Test Date : May 17,2012 Temperature : 25 Humidity : 60%

Mode Type of Channel | Frequency Peak Output Power (dBim) | Tota! E)%%L‘e?UtpUt Poner

Network Ant.2 Ant3 (dBm) Setting
1. CH1 |2412MHz 17.75 17.24 20.51 17
2. 802.11b CH6 |2437MHz 17.08 16.36 19.75 17
3. CH 11 | 2462MHz 17.40 16.25 19.87 18
4. CH1 |2412MHz 23.66 2241 26.09 17
5. 802.11g CH6 |2437MHz 24.10 22.08 26.22 IF
6. CH 11 | 2462MHz 23.34 21.42 25.50 19
7. CH1 |2412MHz 21.18 21.23 24.22 1A
8. |802.11n-HT20| CH6 |2437MHz 24.45 22.24 26.49 1E
9. CH 11 | 2462MHz 21.04 20.89 23.98 1C
10. CH3 |2422MHz 19.40 19.05 22.24 12
11. |802.11n-HT40| CH6 | 2437MHz 24.57 21.99 26.48 IF
12. CHY |2452MHz 19.88 18.35 22.19 12
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6. EMISSION LIMITATIONS MEASUREMENT

6.1. Test Equipment
The following test equipment was used during the emission limitations test
Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03, 12°
6.2. Block Diagram of Test Setup
The same as section.4.2.
6.3. Specification Limits (§15.247(c))
6.3.1.In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in
Section 15.209(a) is not required. In addition, radiated emissions which fall
in restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (See Section
15.205(¢c)).(  This test result attaching to §3.6.3)
6.3.2.The reference level for determining limit of emission limitations is according
to the value measured indicated in plots at section 8.6.
6.4. Operating Condition of EUT
The Notebook PC was running test program “Ralink QA test” used to enable the
EUT to transmit data at different channel frequency individually.
6.5. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW
and 300kHz VBW.
The measurement guideline was according to KDB 558074 DO1.
6.6. Test Results

PASSED. The testing data was attached in the next pages.
Test Date : May 17,2012 Temperature : 25 Humidity : 60%

Test Date : May 18,2012 Temperature : 24 Humidity : 58%
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802.11b, Frequency: 2412MHz

# Agilent 19:00:46 May 17, 2012

FCC ID. ODI2012DTV001 Page 55 of 96

Mkrd 1,928 GHz

Ref 28 dBm Atten 38 dB -53.88 dBm
fE:ak Start] |
10 |30.00000000 MHz
dB/
Offst
4
dB
1]
-16.7 1 R, “
dBm
gy N Lol o L]
M1 S2
Start 30 MHz Stop 2088 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 188.3 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 ¢ Frag 458 MHz -£1.85 dEn
2 [¢h) Freg 1,825 GHz -53.55 dBm
3 (¢ Frag 1.153 GHz -47.38 dEn
4 1y Freg 1.928 GH= -53.68 dBm
% Agilent 19:01:56 May 17, 2012
Mkrl 2.368 GHz
Ref 28 dBm Atten 38 dB -46.15 dBm
ek [Start] ]
10 [2.000000000 GHz
dB/ |
Offst
4
dB
1] 1{
-18.7 ?j \
dBm STy
LoFv W NN IR0 o e o LAY ENES S A ot
M1 §2
Start 28008 GHz Stop 5088 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 286.7 ms (GO pts)
Marker Trace Type * Axis Amplitude
1 1y Fraeg 2,360 GH= -46.15 dBm
- Agilent 19:02:34 May 17, 2012
Ref 26 dBm Atten 36 dB
#Peak
Log
1@
dB/
Offst
4
dB
1]
-10.7
ﬁgBFr]n\-' T T At I R e e I, YT L
M1 §2

Start 5.800 GHz
#Res BH 108 kHz

Stop 10.690 GHz

#BH 368 kHz Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude
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e Agilent 19:03:62 May 17, 2012

Atten 3@ dB

ek [Stop | |

% [15.00000000 6Hz

dB/

Offst

M1 S2

Start 10.008 GHz
#Res BH 106 kHz

Stop 15.990 GHz

#YBH 3688 kHz Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axig Amplitude

H# Agilent 19:03:49 May 17, 2612

Ref 28 dBm

Atten 38 dB

ek [Stop | |

% 2000000000 GHz

dB/

Offst
4

dB

D

|
-18.7

dBm

LaRy

Ml S2

Start 15,808 GHz
#Res BH 180 kHz

Stop 20888 GHz

#VEH 368 kH=z Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude

Ref 28 dBm

W Agilent 19:04:12 May 17, 2012

Atten 38 dB

sk [Stop | |

¥ [25.00000000 6Hz

dB/

Offst
4

dB

Dl

-18.7

dBm

LgAv

M1 S2

Start 26.060 GHz
#Res BW 109 kHz

Stop 25.098 GHz

#YBH 308 kHz Sweep 477.9 ms (601 pts)

Marker Trace Type

* Axis Amplitude
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802.11b, Frequency: 2437MHz

# Agilent 19:06:15 May 17, 2012

Ref 28 dBm

Atten 38 dB

FCC ID. ODI2012DTV001 Page 57 of 96

Mkrd 1.961 GHz
-46.21 dBm

*esk Display Line

% [-11.03 dBm

18
dB/

Offst
4
dB

D

4]

|
11.8

7

dBm

e

—te

.

LaRy

Ml S2

Start 30 MHz
#Res BH 1606 kHz

Stop 2088 GHz

#VEH 368 kH=z Sweep 188.3 ms (681 pts)

Marker Trace
1 &%
[o%)
[oh]
[o%

Type
Frag
Freg
Freg

2
3
4 Frag

¥ Auis

477 MHz
1.625 GHz
1.153 GHz
1.961 GHz

Amplitude
-54.21 dBm
-53.88 dBm
-48.37 dBm
-46.21 dBm

W Agilent 19:07:01 May 17, 2012

Ref 28 dBm

Atten 38 dB

Mkrl 2.368 GHz
-47.35 dBm

*Pesk [Start] |

1a

¥ [2.000000000 6Hz
dB/ |

Offst
4

dB

Dl

Al
s

-11.8

dBm T

LgAv

M1 S2

Start 2.800 GHz
#Res BH 108 kHz

Stop 5088 GHz

#YBH 308 kHz Sweep 286.7 ms (601 pts)

Trace

[6B]

Marker

1

Type
Freg

¥ Axis
2.368 GH=z

Amplitude
-47.35 dBm

3 Agilent 198738 May 17, 2012

Ref 20 dBm

Atten 38 dB

#Peak

Log
1@

dB/

0ffst

Ml S2

Start 5.800 GHz
#Res BH 108 kHz

Stop 10.690 GHz

#BH 368 kHz Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude
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o Agilent 19:08:12 May 17, 2612

Ref 28 dBm
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Atten 38 dB

ek [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst
4

Ml S2

Start 10,008 GH
#Res BH 180 kHz

™~

Stop 15.088 GHz

#VEH 368 kH=z Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude

% Agilent 19:08:36 May 17, 2012

Ref 20 dBm

Atten 3@ dB

#Peak
he[Stop | |

1o |20.00000000 GHz

dB/

Offst

M1 S2

Start 15.008 GHz
#Res BH 106 kHz

Stop 20.990 GHz

#YBH 3688 kHz Sweep 477.9 ms (681 pts)

Marker Trace Type * Axig Amplitude
- Agilent 19:09:04 May 17, 2012
Ref 28 dBm Atten 38 dB
#Peak
v [Stop | |

1o |25.00000000 GHz

dB/

Offst
4
dB

ol

-11.8

dBm Y STy D TRNTYATRSN SIS ST YRR SSRR—T T e

LaRy

M1 S2

Start 20,808 GHz
#Res BH 188 kHz

Stop 25.088 GHz

#VEH 368 kH=z Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude
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802.11b, Frequency: 2462MHz

# Agilent 19:18:22 May 17, 2012

Ref 28 dBm

Atten 38 dB

FCC ID. ODI2012DTV001 Page 59 of 96

Mkr2 1.153 GHz
-48.96 dBm

*eck [Grart] |

Log

1o |30.00000000 MHz

dB/

Offst
4

dB

D

|
-18.9

dBm

-
i
.
Y
5

LgAv A )

Ml S2

Start 30 MHz
#Res BH 1606 kHz

Stop 2088 GHz

#VEH 368 kH=z Sweep 188.3 ms (681 pts)

Marker Trace Type * Axiz Amplitude
1 (&8 Frag 1.825 GHz -54.63 dEm
2 [o% Freq 1.153 GHz -48.96 dBm
3 Agilent 19:11:82 May 17, 2612
Mkrl 2.326 GHz
Ref 28 dBm Atten 36 dB -49.86 dBm
etk [Start] |
10 |2.000000000 GHz
dB/ |
0ffst
4
dB
ol . |
=1l —
LRy et [ ms AN bt Mt it o T e
Ml S2

Start 2.800 GHz
#Res BH 108 kHz

Stop 5088 GHz

#YBH 308 kHz Sweep 286.7 ms (601 pts)

Marker Trace Type * Axis Amplitude
1 [o% Freq 2.328 GHz -49.86 dBm
- Agilent 19:11:33 May 17, 2012
Ref 28 dBm Atten 38 dB
fE:ak Start] |
10 |5.000000000 GHz
dB/
0ffst
4
dB
1]
-18.9
dB
Lgf;n\-' ittt MWMWWMWW
M1 §2

Start 5.800 GHz
#Res BH 108 kHz

Stop 10.690 GHz

#BH 368 kHz Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude
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Ref 28 dBm Atten 38 dB
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ek [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst
4

Ml S2

Start 10,008 GH
#Res BH 180 kHz

™~

#VEH 368 kH=z

Stop 15606 GHz
Sweep 477.9 ms (601 pts)

Marker Trace Type * Axiz

Amplitude

% Agilent 19:12:23 May 17, 2012

Ref 20 dBm Atten 38 dB

#Peak
he[Stop | |

1o |20.00000000 GHz

dB/

Offst

M1 S2

Start 15.008 GHz
#Res BH 106 kHz

#YBH 3688 kHz

Stop 20,000 GHz
Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig

Amplitude

- Agilent 19:12:49 May 17, 2012

Ref 20 dBm Atten 36 dB

ek [Stop | |

Log

1o |25.00000000 GHz

dB/

Offst
4
dB

ol

-16.3

dBm N L e DT e

LaRy

M1 S2

Start 20,808 GHz
#Res BH 188 kHz

#VEH 368 kH=z

Stop 25.608 GHz
Sweep 477.9 ms (601 pts)

Marker Trace Type * Axiz

Amplitude
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802.11qg, Frequency: 2412MHz

# Agilent 18:52:11 May 18, 2012

Ref 24 dBm

Atten 38 dB

FCC ID. ODI2012DTV001 Page 61 of 96

Mkrl 2,360 GHz
-43.43 dBm

*eck [Grart] |

Log

1o |2.000000000 GHz

dB/ II

Offst
4

dB

D

|
-12.8 Z?[

dBm [ ML‘M

LaRy o

Ml S2

Start 2.800 GHz
#Res BH 1606 kHz

#VEH 368 kH=z

Stop 5088 GHz
Sweep 286.7 ms (601 pts)

Marker Trace Type
1 1y Frag

¥ Auis
2,366 GHz

Amplitude
-43.49 dBm

% Agilent 18:52:38 May 18, 2012

Ref 24 dBm

Atten 38 dB

#Peak

Log
18

dB/

Offst
4

dB

Dl

-12.8

dBm

Lgfrv . \ poaptrineol

M1 S2

Start 5.000 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 10.6080 GHz
Sweep 4779 ms (GO pts)

Marker Trace Type * Axis Amplitude
- Agilent 18:53:05 May 18, 20812
Ref 24 dBm Atten 38 dB
Pek(Stop
10 |15.00000000 GHz
dB/
0ffst
4
dB
1]
-12.8
dBm
LgAy e, Lo " WWW%W
M1 §2
Start 10.800 GHz Stop 15.008 GHz

#Res BH 188 kHz

#VEH 368 kHz

Sweep 477.9 ms (681 pts)

Marker Trace Type

¥ Auis

Amplitude
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% Agilent 18:53:47 May 18, 2012

Ref 20 dBm Atten 38 dB

#Peak
he[Stop | |

1o |20.00000000 GHz
dB/
0ffst

Ml S$2
Start 15.006 GHz Stop 20,000 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

H# Agilent 13:54:17 May 18, 2612

Ref 28 dBm Atten 38 dB

#Peak
v [Stop ] |

1o |25.00000000 GHz
dBs
gffst

dB

DI
-12.8

dBm e s e T T

LaRy

M1 S2
Start 20.008 GHz Stop 25.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

% Agilent 11:14:13 May 18, 2812
Mkrz 1.153 GHz

Ref 26 dBm Atten 36 dB -48.14 dBm
ek [Start] |
10 |30.00000000 MHz
dB/
Offst
4
dB
DI
2128 L3
dBm Aﬁw
Lgﬂ\-’ 4 AR el o vt i
ML 52
Start 30 MHz Stop 2088 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 1883 ms (601 pts)
Marker Trace Type * Axis Amplitude
1 [o% Freq 1.825 GH=z -52.96 dBm
2 [o% Freq 1.153 GH=z -48.14 dBm
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802.11qg, Frequency: 2437MHz

# Agilent 18:56:35 May 18, 2012

Ref 28 dBm

Atten 38 dB
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Mird 1,957 GHz
-52.88 dBm

*eck [Grart] |

Log

1o |30.00000000 MHz

dB/

Offst
4

dB

D

|
-11.8

34

dBm
LaRy

N

Ml S2

Start 30 MHz
#Res BH 1606 kHz

#VEH 368 kH=z

Stop 2088 GHz
Sweep 188.3 ms (601 pts)

Marker Trace Type * Axiz Amplitude
1 (&8 Frag 1.825 GH= -53.56 dEm
2 [o%) Freq 1.153 GHz -48.13 dBm
3 1y Freg 1.928 GHz -51.57 dBm
4 (&% Frag 1.957 GHz -52.88 dBm
% Agilent 18:57:11 May 18, 2012
Mkrl 2.368 CHz
Ref 26 dBm Atten 36 dB -42.99 dBm
etk [Start] |
10 |2.000000000 GHz
dB/ |
Offst
4
dB
DI 1 J
-11.8 L“
fsgl wwd%ﬂ*”ﬁr um\k*AMnmumwdf””“**J”*“W“WM i i T st
ML 52

Start 2.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5088 GHz
Sweep 286.7 ms (GO pts)

Marker Trace

1 [6B]

Type
Freg

¥ Axis
2.368 GH=z

Amplitude
-42.99 dBm

- Agilent 18:57:32 May 18, 2012

Ref 20 dBm

Atten 38 dB

#Peak

Log
1@

dB/

0ffst

Ml S2

Start 5.800 GHz
#Res BH 108 kHz

#VEH 368 kHz

Stop 10680 GHz
Sweep 477.9 ms (681 pts)

Marker Trace Type

¥ Auis

Amplitude
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% Agilent 18:58:15 May 18, 2012

Ref 28 dBi Atten 30 dB
ezt [Stop | |

Log

1o |15.00000000 GHz

dB/
Offst

Ml S$2
Start 10.000 GHz Stop 15.0080 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

# Agilent 13:59:08 May 18, 2612

Ref 20 dBr Atten 30 dB
"Pesk [Stop | |

Log

1o |20.00000000 GHz

dB/
Offst
4

dB

D

|
-11.8

dBm RS TS TR NN PATR e N NN T ver e TR -

LaRy

M1 S2
Start 15.008 GHz Stop 20.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

% Agilent 18:59:35 May 18, 2012

Ref 20 dBr Atten 30 dB
o2k [Stop | |

Log

10 |25.00000000 GHz

dB/
Offst
4

dB

Dl

-11.8

dBm FF o) TR o e YR P RN Ly

LgAv

Ml S$2
Start 20.000 GHz Stop 25.8080 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 4779 ms (GO pts)

Marker Trace Type * Axis Amplitude
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802.11qg, Frequency: 2462MHz
H# Agilent 11:08:46 May 18, 2612
Mkr2 1.153 GHz

Ref 28 dBm Atten 36 dB -48.28 dBm
fE:ak Start] |
10 |30.00000000 MHz
dB/
0ffst
4
dB
1]
aElg2.8 1 o
m
Lgﬂv MWWMWMM At st
M1 S2
Start 30 MHz Stop 2088 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 188.3 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 (&8 Freg 1.825 GHz -52.28 dBm
2 [¢D] Frag 1.153 GHz -48.28 dBm

% Agilent 11:81:15 May 18, 2812
Mkrl 2.368 GHz
Ref 28 dBm Atten 38 dB -44.41 dBm

#Peak
oo [Start] |

10 |2.000000000 GHz
dB/ I
Uit '

dB
1] 1

P AN

dB Hiat
Lgf;n\-' M NMWM‘““‘"‘W‘- sy ST IR I

Ml S$2
Start 28008 GHz Stop 5088 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 286.7 ms (GO pts)

Marker Trace Type * Axis Amplitude
1 [o% Freq 2.368 GH=z -44.41 dBm

- Agilent 11:01:47 May 18, 20812

Ref 20 dBm Atten 36 dB
#Peak
Log
1@
dB/
Offst

M1 52
Start 5008 GHz Stop 10,8068 GHz
#Res BH 108 kHz #BH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude
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% Agilent 11:02:21 May 18, 2012

Ref 20 dBm Atten 38 dB

#Peak
e [Start] |

1o |10.00000000 GHz
dB/
0ffst

Ml S$2
Start 10.000 GHz Stop 15.0080 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

H# Agilent 11:02:56 May 18, 2612

Ref 28 dBm Atten 38 dB

#Peak
o [Stop ] |

1o |20.00000000 GHz
dBs
gffst

dB

D

-12.8
dBm (e S ST UV AT IR) M VIR AP L D WY TS W YT AR RO
LaRy

M1 S2
Start 15.008 GHz Stop 20.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

% Agilent 11:63:38 May 18, 2012

Ref 28 dBm Atten 38 dB
#Peak
Log
18
dB/
Offst
4

dB

D
-12.8

dBm [ TR ———— e S

LgAv

Ml S$2
Start 20.000 GHz Stop 25.8080 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 4779 ms (GO pts)

Marker Trace Type * Axis Amplitude
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802.11n-HT20, Frequency: 2412MHz

3 Agilent 11:19:51 May 18, 2012
Mkr3 1.957 GHz

Ref 28 dBm Atten 36 dB -47.35 dBm
fE:ak Start] |
10 |30.00000000 MHz
dB/
0ffst
4
dB
Dl 2
Hém I 5
" Il
Lgﬂv R e L«w— b M—«mmﬁwm/—*ww»-ww\'\wj
M1 52
Start 30 MHz Stop 2088 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 188.3 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 (&8 Freg 1.825 GHz -53.48 dEm
2 (o) Fraeg 1.153 GH= -47.31 dBm
3 1y Freg 1.957 GHz -47.35 dBm

# Agilent 11:20:26 May 18, 2812
Mkrl 2.368 GHz
Ref 28 dBm Atten 38 dB -58.12 dBm

#Peak
oo [Start] |

10 |2.000000000 GHz
dB/ |
Uit

dB
Dl
-13.8 )f \ 5

dB
Lg[;n\l. Mﬁ MWWWWW .

Ml S$2
Start 28008 GHz Stop 5088 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 286.7 ms (GO pts)

Marker Trace Type * Axis Amplitude
1 [o% Freq 2.568 GH=z -56.12 dBm

- Agilent 11:28:57 May 18, 20812

Ref 20 dBm Atten 36 dB
#Peak
Log
1@
dB/
Offst

M1 52
Start 5008 GHz Stop 10,8068 GHz
#Res BH 108 kHz #BH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude
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% Agilent 11:21:12 May 18, 2612

Ref 20 dBm

#Peak
Log
18
dB/
Offst

M1 S2

Start 10.008 GHz

Atten 3@ dB

Stop | |

15.00000000 GHz

Stop 15.990 GHz

#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)
Marker Trace Type * Axig Amplitude
3 Agilent 11:21:34 May 18, 2012

Ref 28 dBm Atten 36 dB

Pek[Siop T

10 |20.00000000 GHz

dB/

0ffst

4

dB

D

-13.8

dBm R (e PP [P s s Y Do s AP PRI STy

LaRy

M1 S2

Start 15,808 GHz

#Res BH 180 kHz

Stop 20888 GHz
#VEH 368 kH=z Sweep 477.9 ms (681 pts)

Marker Trace Type

* Axiz Amplitude

% Agilent 11:22:13 May 18, 2012

Ref 28 dBm

#Peak
Log
18
dB/
Offst
4

dB

]
-133
dBm

LgAv

M1 S2

Start 20,808 GHz

Atten 38 dB

Stop | |

2500000000 GHz

#Res BH 108 kHz

Stop 25.600 GHz
#/BH 3680 kHz Sweep 477.9 ms (601 pts)

Marker Trace Type

* Axis Amplitude
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802.11n-HT20, Frequency: 2437MHz

# Agilent 11:23:34 May 18, 2012

Ref 28 dBm Atten 38 dB

FCC ID. ODI2012DTV001 Page 69 of 96

Mkr3 1.951 GHz
-49.43 dBm

*eck [Grart] |

% [32.00000000 MHz

18
dB/

Offst
4
dB

D

|
-11.1

]

dBm

SRR ST UUU N PV S A —

LaRy

Ml S2

Start 30 MHz
#Res BH 1606 kHz

#VEH 368 kH=z

Stop 2088 GHz
Sweep 188.3 ms (601 pts)

Marker Trace Type * Axiz Amplitude
1 (&8 Frag 1.825 GHz -53.27 dBm
2 [o%) Frag 1.153 GHz -47.74 dBm
3 1y Freg 1.951 GHz -49.43 dBm
3 Agilent 11:24:25 May 18, 2612
Mkrl 2.368 GHz
Ref 28 dBm Atten 36 dB -43.94 dBm
ek [Start] ]
10 |2.000000000 GHz
dB/
0ffst
4
dB
ol 1 ’
-11.1 ﬁJ \“
fsgl ““M+M~Mﬁr ' M“Mwwmmhﬁ,J*ﬂ““”““*whw«ﬂwﬁwwmwvwmmmannﬁwawwwww»mwﬁmwwwawmevhm
Ml S2

Start 2.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5088 GHz
Sweep 286.7 ms (GO pts)

¥ Axis
2.368 GH=z

Marker Trace

1 [6B]

Type
Freg

Amplitude
-43.94 dBm

3 Agilent 11:24:57 May 18, 2012

Ref 20 dBm Atten 36 dB

#Peak

Log
1@

dB/

0ffst

Ml S2

Start 5.800 GHz
#Res BH 108 kHz

#VEH 368 kHz

Stop 10680 GHz
Sweep 477.9 ms (681 pts)

Marker Trace Type * Axiz

Amplitude

AUDIX Technology Corporation Report No. EM-F1010495



H# Agilent 11:25:22 May 18, 2612

Ref 28 dBm Atten 38 dB

FCC ID. ODI2012DTV001 Page 70 of 96

ek [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst
4

Ml S2

Start 10,008 GH
#Res BH 180 kHz

™~

#VEH 368 kH=z

Stop 15606 GHz
Sweep 477.9 ms (601 pts)

Marker Trace Type * Axiz

Amplitude

% Agilent 11:25:50 May 18, 2012

Ref 20 dBm Atten 38 dB

#Peak
he[Stop | |

1o |20.00000000 GHz

dB/

Offst

M1 S2

Start 15.008 GHz
#Res BH 106 kHz

#YBH 3688 kHz

Stop 20,000 GHz
Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig

Amplitude

- Agilent 11:26:12 May 18, 20812

Ref 20 dBm Atten 36 dB

ek [Stop | |

Log

1o |25.00000000 GHz

dB/

Offst
4
dB

ol

-11.1

dBm T T e

LaRy

M1 S2

Start 20,808 GHz
#Res BH 188 kHz

#VEH 368 kH=z

Stop 25.608 GHz
Sweep 477.9 ms (601 pts)

Marker Trace Type * Axiz

Amplitude
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802.11n-HT20, Frequency: 2462MHz

# Aglent 11:27:26 May 18, 2012

Ref 28 dBm

#Peak
Log
1@
dB/
Offst
4

dB

Dl
-13.7
dBm

LaRy
M1 $2

Atten 38 dB

FCC ID. ODI2012DTV001 Page 71 of 96

Mkr2 1.153 GHz
-48.23 dBm

Display Line

-13.74 dBm

Start 30 MHz

#Res BH 180 kHz

#VEH 368 kH=z

Stop 2088 GHz
Sweep 188.3 ms (601 pts)

Marker Trace Type * Axiz Amplitude
1 eh) Freq 1.825 GHz -53.35 dEm
2 [o% Freq 1.153 GHz -48.23 dBm
% Agilent 11:28:06 May 18, 2612
Mkrl 2.368 GHz
Ref 28 dBm Atten 36 dB -44.75 dBm
etk [Start] |
10 |2.000000000 GHz
dB/ |
0ffst
4
dB
ol 1 J
a8
Lofiv WwWMJJﬁ MVWANWM“WfM»MWwNWMAM¢humwAuwk»vw*hNVWMMwNMNuHﬂMMMw”mﬂwmwwu“
Ml S2

Start 2.800 GHz

#Res BH 108 kHz

#YBH 308 kHz

Stop 5088 GHz
Sweep 286.7 ms (GO pts)

1

Marker

¥ Axis
2.368 GH=z

Trace

[6B]

Type
Freg

Amplitude
-44.75 dBm

Ref 20 dBm

#Peak
Log
1@
dB/
Offst

Ml S2

3 Agilent 11:28:28 May 18, 2012

Atten 38 dB

Start 5.800 GHz

#Res BH 188 kHz

#VEH 368 kHz

Stop 10680 GHz
Sweep 477.9 ms (681 pts)

Marker

Trace Type * Axiz

Amplitude
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H# Agilent 11:28:46 May 18, 2612

Ref 28 dBm Atten 38 dB

#Peak
o [Stop | |

1o |15.00000000 GHz
dBs
gffst

M1 S2
Start 10.006 GH Stop 15.888 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

™~

% Agilent 11:29:15 May 18, 2612

Ref 20 dBm Atten 38 dB

#Peak
he[Stop | |

1o |20.00000000 GHz
dB/
0ffst

Ml S$2
Start 15.006 GHz Stop 20,000 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

- Agilent 11:29:33 May 18, 2012

Ref 28 dBr Atten 30 dB
"Pesk [Stop | |

Log

1o |25.00000000 GHz

dB/

Offst
4
dB

ol

-13.7

dBm S, POLEET

LaRy

M1 S2
Start 20.008 GHz Stop 25.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude
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802.11n-HT40, Frequency: 2422MHz

# Agilent 12:15:14 May 18, 2012

Ref 28 dBm Atten 38 dB

FCC ID. ODI2012DTV001 Page 73 of 96

Mkr2 1.153 GHz
—47.38 dBm

*eck [Grart] |

% [32.00000000 MHz

dB/

Offst
4

dB

D

|
-19.3

e

o

dBm

O I T

LaRy

Ml S2

Start 30 MHz
#Res BH 1606 kHz

#VEH 368 kH=z

Stop 2088 GHz
Sweep 188.3 ms (601 pts)

Marker Trace Type * Axiz Amplitude
1 (&8 Freg 1.825 GHz -53.83 dEm
2 [¢D] Frag 1.153 GHz -47.38 dBm
3 Agilent 12:18:53 May 18, 2612
Mkrl 2.568 GHz
Ref 20 dBr Atten 30 dB -48.49 dBm
etk [Start] |
10 |2.000000000 GHz
dB/ [
0ffst
4
dB
D|19 3 5
4B / =
Lgﬂ\f NWIV [ A A L e T EUTIESRRNFIENY SRR YRR AT SNEEECEnEeR
Ml S2
Start 28008 GHz Stop 5088 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 286.7 ms (GO pts)
Marker Trace Type * Axis Amplitude
1 [¢D] Frag 2.568 GHz -48.49 dBm
- Agilent 12:19:21 May 18, 20812
Ref 28 dBm Atten 38 dB
#Peak
Log
18
dB/
0ffst
4
dB
1]
-19.3
ﬁBf;n s T B e s SV SO WU VAN PPV SRR
afw
M1 §2

Start 5.800 GHz
#Res BH 108 kHz

#VEH 368 kHz

Stop 10680 GHz
Sweep 477.9 ms (681 pts)

Marker Trace Type * Axiz

Amplitude
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% Agilent 12:19:54 May 18, 2612

Ref 20 dBm Atten 38 dB

FCC ID. ODI2012DTV001 Page 74 of 96

ek [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst

M1 S2

Start 10.008 GHz

#Res BH 106 kHz #YBH 3688 kHz

Stop 15.0080 GHz
Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig

Amplitude

H# Agilent 12:28:37  May 18, 2612

Ref 28 dBm Atten 38 dB

*eck [Grart] |

Log

1o |15.00000000 GHz

dB/

Offst
4

dB

D

|
-19.3

dBm [ttt ettt oot FLovienr s g e AT el o]

LaRy

Ml S2

Start 15,808 GHz

#Res BH 180 kHz #VEH 368 kH=z

Stop 20.608 GHz
Sweep 477.9 ms (601 pts)

Marker Trace Type * Axiz

Amplitude

# Agilent 12:21:12 May 18, 2012

Ref 28 dBm Atten 38 dB

sk [Stop | |

Log

10 |25.00000000 GHz

dB/

Offst
4

dB

Dl

-19.3

dBm e -*

LgAv

M1 S2

Start 20,808 GHz

#Res BH 108 kHz #YBH 308 kHz

Stop 25.8080 GHz
Sweep 4779 ms (GO pts)

Marker Trace Type * Axis

Amplitude
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802.11n-HT40, Frequency: 2437MHz

# Agilent 12:23:32 May 18, 2012

Mkr3 1.153 GHz

Ref 28 dBm Atten 36 dB -47.66 dBm
fE:ak Start] |
10 |30.00000000 MHz
dB/
0ffst
4
dB
1]
139 . 8
m
Lgﬂ\-‘ L»WJ»—J‘* e g e e e e ||Lw- A bt AL NS al
M1 S2
Start 30 MHz Stop 2088 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 188.3 ms (601 pts)
Marker Trace Type * Axiz Amplitude
1 1y Freg 38 MHz -45.22 dBm
2 (o) Freq 1.825 GH= -53.28 dBm
3 1y Freg 1.153 GHz -47.66 dBm
3 Agilent 12:24:13 May 18, 2612
Mkrl 2.548 GHz
Ref 28 dBm Atten 36 dB -47.88 dBm
etk [Start] |
10 |2.000000000 GHz
dB/ |
0ffst
4
dB
Y3 AN
HBm' de k&\
Lofv W“l' T A A (P SRV ISP SO N
Ml S2

Start 2.800 GHz
#Res BH 108 kHz

Stop 5088 GHz

#YBH 308 kHz Sweep 286.7 ms (601 pts)

1

Marker

Trace Type
[&)] Freg

¥ Axis
2.548 GHz

Amplitude
-47.688 dBm

- Agilent 12:24:58 May 18, 2012

Ref 20
#Peak
Log

1@
dB/
Offst

Ml S2

dBm

Atten 38 dB

Start 5.800 GHz
#Res BH 108 kHz

Stop 10.690 GHz

#BH 368 kHz Sweep 477.9 ms (681 pts)

Mark

ar Trace Type

* Axiz Amplitude
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% Agilent 12:25:18 May 18, 2012

Ref 28 dBi Atten 30 dB
ezt [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst

Ml S$2
Start 10.000 GHz Stop 15.0080 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

H# Agilent 12:25:42 May 18, 2612

Ref 20 dBr Atten 30 dB
"Pesk [Stop | |

Log

1o |20.00000000 GHz

dB/

Offst
4

dB

D

|
-13.9

dBm Rl ot YW WP SV Nee e SNPPNRSTREY e I SN ey

LaRy

M1 S2
Start 15.008 GHz Stop 20.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

3 Agilent 12:26:13 May 18, 2012

Ref 20 dBr Atten 30 dB
o2k [Stop | |

Log

10 |25.00000000 GHz

dB/

Offst
4

dB

Dl

-13.3
dBm WWWWWWWW%W

LgAv

Ml S$2
Start 20.000 GHz Stop 25.8080 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 4779 ms (GO pts)

Marker Trace Type * Axis Amplitude
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802.11n-HT40, Frequency: 2452MHz

# Aglent 12:27:22 May 18, 2012

Ref 28 dBm Atten 38 dB

FCC ID. ODI2012DTV001 Page 77 of 96

Mkr3 1.951 GHz
-48.53 dBm

*esk Display Line

Log

19 |-19.74 dBm

dB/

Offst
4

dB

D

|
-19.7

¢ ¢

dBm

sl

LgAv P T Y,

Ml S2

Start 30 MHz
#Res BH 1606 kHz

#VEH 368 kH=z

Stop 2088 GHz
Sweep 188.3 ms (601 pts)

Marker Trace Type * Axiz
1 1y Freg 1.825 GHz
2 1y Fraeg 1.153 GHz
3 1y Freg 1.951 GHz

Amplitude
-53.14 dEm
-47.58 dBm
-48.59 dBm

# Agilent 12:28:20 May 18, 2012

Ref 28 dBm Atten 38 dB

Mkrz 2.368 GHz
-48.74 dBm

*Pesk [Start] |

Log

10 |2.000000000 GHz
dB/ [

Offst
4

dB

Dl

Frl AT
WM

LgAv

M1 S2

Start 2.800 GHz
#Res BH 108 kHz

#YBH 308 kHz

Stop 5088 GHz
Sweep 286.7 ms (GO pts)

Marker Trace Type * Axis
1 1y Fraeg 2.3608 GHz
2 1y Fraeg 2.560 GHz

Amplitude
-46.72 dBm
-48.74 dBm

- Agilent 12:23:45 May 18, 2012

Ref 20 dBm Atten 36 dB

#Peak

Log
1@

dB/

0ffst

Ml S2

Start 5.800 GHz
#Res BH 108 kHz

#VEH 368 kHz

Stop 10680 GHz
Sweep 477.9 ms (681 pts)

Marker Trace Type * Axiz

Amplitude
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% Agilent 12:29:09 May 18, 2012

Ref 28 dBi Atten 30 dB
ezt [Stop | |

Log

1o |15.00000000 GHz

dB/

Offst

Ml S$2
Start 10.000 GHz Stop 15.0080 GHz
#Res EH 188 kHz #JBH 268 kHz Sweep 477.9 ms (GO prs)

Marker Trace Type * Axig Amplitude

H# Agilent 12:29:32 May 18, 2612

Ref 20 dBr Atten 30 dB
"Pesk [Stop | |

Log

1o |20.00000000 GHz

dB/

Offst
4

dB

D

|
-19.7

dBm LT R TP PSS W N Vs NS S e RV WY S ey

LaRy

M1 S2
Start 15.008 GHz Stop 20.898 GHz
#Res BH 100 kHz #VEH 368 kHz Sweep 477.9 ms (601 pts)
Marker Trace Type * Axiz Amplitude

# Agilent 12:30:04 May 18, 2012

Ref 20 dBr Atten 30 dB
o2k [Stop | |

Log

10 |25.00000000 GHz

dB/

Offst
4

dB

Dl

-19.7

dBm Moty Ao n L

LgAv

Ml S$2
Start 20.000 GHz Stop 25.8080 GHz
#Res BH 108 kHz #\JBH 388 kHz Sweep 4779 ms (GO pts)

Marker Trace Type * Axis Amplitude
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03, 12°
7.2. Block Diagram of Test Setup
The same as section.4.2.
7.3. Specification Limits (§15.247(c))
7.3.1. The highest level should be at least 20 dB below that in the 100kHz
bandwidth.
7.3.2. The reference level for determining limit of emission limitations is according
to the value measured indicated in plots at section 8.6.
7.4. Operating Condition of EUT
The Notebook PC was running test program “Ralink QA test” used to enable the
EUT to transmit data at different channel frequency individually.
7.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW
100kHz and VBW of spectrum analyzer to 300kHz with suitable frequency span
including 100kHz bandwidth from band edge.

The measurement guideline was according to KDB 558074 DO1.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : May 17,2012 Temperature : 25 Humidity : 60%

802.11b
Below Band edge: The highest emission level is -40.67dBm on 2.39992GHz

Upper Band edge : The highest emission level is -45.22dBm on 2.48350GHz

802.11g
Below Band edge: The highest emission level is -31.59dBm on 2.39992GHz

Upper Band edge : The highest emission level is -44.36dBm on 2.48350GHz

802.11n-HT20
Below Band edge: The highest emission level is -31.45dBm on 2.39992GHz

Upper Band edge : The highest emission level is -46.32dBm on 2.48350GHz

802.11n-HT40
Below Band edge: The highest emission level is -36.01dBm on 2.39990GHz

Upper Band edge : The highest emission level is -39.43dBm on 2.48350GHz
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802.11b
Below Band edge
= Agilent 18:46:38 May 17, 2012
Mkrl 2.399 92 GHz

Ref 20 dBm Atten 30 dB _40.67 dBm
ngak Center |

10 (2.400000000 GHz

dB/ r.lf“w[fm

Offst

4 i th

dB ff \
:, -
Mj Usz Mf Mnh"{ f‘ﬂ k\ﬁm
$3 FC | (p\.\ Nf o

G S [TETITRRY [T N T e

FTun

Swp

Center 2,400 86 GHz Span 30 MHz

#Res BH 1608 kHz #\JEBH 300 kHz Sweep 768 ms (BE1 pts)
Upper Band edge

# Agilent 18:47:34 May 17, 2012
Mkrl 2.483 59 GHz

Ref 26 dBm Atten 38 B -45.22 dBm
#Peak

Log
16

s [
4 Hﬁ’ | \H
ol

-18.9

ol \

ML $2 f\num \Tm,”w L

33 FC

£(f): (AL T e e T KL
£ Marker

s [2.483500000 GHz

-45.22 dBm
Center 2.453 50 GHz Span 30 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 7.68 ms (6AL pts)
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802.11g
Below Band edge
% Agilent 13:48:36 May 17, 2012
Mkrl 2.399 92 GHz

Ref 26 dBm Atten 38 B -31.59 dBm
#Peak

Log
16

oo {W””’WM]

D s / '\
ngénu 1 / \
ML $2 M \\J

53 FC i
| i, o] M”W

£('|::]: ‘VWI.'\' Lk A e i T

cro. |Marker

s [2.399920000 GHz

—-31.59 dBm
Center 2,400 86 GHz Span 30 MHz
#Res BH 1608 kHz #\JEBH 300 kHz Sweep 768 ms (GBL pts)

Upper Band edge

o Agilent 18:43:45 May 17, 2012
Mkrl 2.433 58 GHz
Fef 20 dEm Atten 38 dB -44.36 dBm

#Peak

dB/

Offst IW WML

DI /’

M1 seM mm
rro |Marker

Log
4 e
128
33 FC fwm
. . P
sep [2.483500000 GHz

14

dB

dBm \

LaPy

£if bk i o v e T

-44.36 dBm
Center 2.453 50 GHz Span 30 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 7.68 ms (6AL pts)
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802.11n-HT20
Below Band edge
# Agilent 13:51:40 May 17, 2812
Mkrl 2.393 32 GHz

Ref 26 dBm Atten 38 B -31.45 dBm
#Peak

Log
16

o MMMM
A [ )
Ol

-13.8 f

dBri j
Lafuw i
ML S2 ;M

Lt "
$3 FC i %\'m

A 1]

by
£|:.|:>: T i T
rr.. |Marker

s [2.399920000 GHz

-31.45 dBm
Center 2.400 80 GHz Span 30 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 7.68 ms (6AL pts)

Upper Band edge

% Agilent 18:52:52 May 17, 2012
Mkrl 2,433 58 GHz

Ref 26 dBm Atten 38 B -46.32 dBm
#Peak
Log
16
45/ A AN
Offst 1
4 ( )
dB | H
Dl ; &
-13.7
dBm / \
LaPy
M1 S2r”“JHLJ/ \ﬁbﬂﬁJl
53 FC i
£0f: B KL T ST NPT W TR Y
cro. |Marker
s [2.483500000 GHz
-46.32 dBm
Center 2,483 56 GHz Span 30 MHz
#Res BH 1608 kHz #\JEBH 300 kHz Sweep 768 ms (BE1 pts)

AUDIX Technology Corporation Report No. EM-F1010495



802.11n-HT40
Below Band edge

% Agilent 18:54:12 May 17, 2012

Ref 200 dBm

#Peak
Log
16
dB/
Offst
4

dB

ol
-14.3
dBm

LaPy

M1 52
33 FC

£if:
FTun
Swp
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Mikrl 2.399 9 GHz

Atten 38 dB -36.01 dBm

e A

‘Marker

-36.01 dBm

st it
2.399900000 GHz

Center 2,480 @ GHz
#Res BH 1608 kHz

Upper Band edge
d Agilent 18:55:23 May 17, 2812

Fef 20 dEm

#Peak
Log
16
dB/
Offst
4

dB

ol
-19.7
dBm

LaPy

M1 52
33 FC

£if
FTun
Swp

Span 120 MHz
#\JEBH 300 kHz Sweep 11,45 ms (BB1 pts)

Mirl 2.483 5 GHz

Atten 38 dB -39.43 dBm

P

y ot
ﬁﬂywdﬁﬂw W

Marker

2.483500000 GHz

-39.43 dBm

Center 2,453 § GHz
#Res BN 100 kHz

Span 120 MHz
#\JBH 308 kH=z Sweep 11.48 ms (681 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment
The following test equipment was used during the power spectral density
measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 11°| Aug. 03, 12’

8.2. Block Diagram of Test Setup
The same as section.4.2.

8.3. Specification Limits (§15.247(d))
The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3kHz band.

8.4. Operating Condition of EUT
The Notebook PC was running test program “Ralink QA test” used to enable the
EUT to transmit data at different channel frequency individually.

8.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 100kHz
RBW and >300kHz VBW, set sweep time = Auto.

The measurement guideline was according to KDB 558074 DO1.

Pursuant to KDB 662911, we performed conducted tests for both antenna chains and
submit test data measured on chain 2 as worse performance.
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8.6. Test Results
PASSED. All the test results are attached in next pages.

Pursuant to KDB 662911, the test result has been included 3 dB is calculated from
10log(N), where N is the number of outputs.

Test Date : May 17,2012 Temperature : 25 Humidity : 60%

Final Power -
Mode ;Zg: o(;li Channel | Frequency Pﬁ;::;}??gg;?; B(\SIBC)F 56 r?gf;t(:jaém) (I&gnnllt)
1. CH1 | 2412MHz 9.27 -15.2 -5.93 8
2. 802.11b CH6 | 2437MHz 8.97 -15.2 -6.23 8
3. CH 11 | 2462MHz 9.07 -15.2 -6.13 8
4. CH1 | 2412MHz 8.01 -15.2 -7.19 8
3. 802.11g CH6 | 2437MHz 8.99 -15.2 -6.21 8
6. CH 11 | 2462MHz 7.18 -15.2 -8.02 8
7. CH1 | 2412MHz 6.21 -15.2 -8.99 8
8. |802.11n-HT20| CH 6 | 2437MHz 8.88 -15.2 -6.32 8
9. CH 11 | 2462MHz 6.26 -15.2 -8.94 8
10. CH3 | 2422MHz 0.70 -15.2 -14.50 8
11. [802.11n-HT40| CH 6 | 2437MHz 6.08 -15.2 -9.12 8
12. CHY9 | 2452MHz 0.26 -15.2 -14.94 8

Remark: Final Power Spectral Density=Power Spectral Density + BWCF
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802.11b, Frequency: 2412MHz
% Agilent 17:48:37 May 17, 2012
Mikrl 2.411 4396 GHz

Ref 28 dBm Atten 38 B 9.27 dBm
#Pealk

Log 1
10 A LA

oy | o JPITTNETR
A e W

dB

=

LgAw

M1 52
53 FC

ﬁ‘;}n Marker

s [2.411496000 GHz

9.27 dBm
Center 2.412 888 GHz Span 15.92 MHz
#Res BH 188 kHz #UBH 308 kHz Sweep 1.56 ms (BB1 pts)

802.11b, Frequency: 2437MHz
o Agilent 17:4%:42 May 17, 2012
Mirl 2.435 993 GHz

Ref 26 dBm Atten 38 B 3.97 dBm
#Peak

Log 1

10 e
WMMMNJ\\ SV

& | S 1 p

g | 7

dB

LaPy

M1 52
33 FC

ﬁ?n Marker

s [2.435998000 GHz

8.97 dBm
Center 2.437 000 GHz Span 15.52 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 1.52 ms (6B1 pts)
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802.11b, Frequency: 2462MHz
% Agilent 17:51:34 May 17, 2012
Mirl 2.462 473 GHz

Ref 28 dBm Atten 38 B 9.87 dBm
#Pealk

Log
16

3?; /S.t ﬂw *"\v /\,WWUW\ /W\JMW J\Vﬂﬂﬁw\/\x
4

dB

3

LgAw

M1 52
53 FC

ﬁ‘;}n Marker

s [2.462478008 GHz

9.07 dBm
Center 2.462 AB8 GHz Span 15.92 MHz
#Res BH 188 kHz #UBH 308 kHz Sweep 1.56 ms (BB1 pts)

802.11qg, Frequency: 2412MHz
- Agilent 17:52:56 May 17, 2012
Mirl 2.413 27 GHz

Ref 26 dBm Atten 38 B 3.81 dBm
#Peak

Log 1
- I I TN ) A 4 Y R O

. L
! \
dB

LaAw #NJJ ﬁﬂ&m

M1 52
33 FC

ﬁ?n Marker

s [2.413270008 GHz

8.81 dBm
Center 2.412 80 GHz Span 21.12 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 2.04 ms (GAL pts)
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802.11qg, Frequency: 2437MHz
% Agilent 17:54:02 May 17, 2012

Ref 20 dBm

#Pealk
Log
16
dB/
Offst
4

dB

LgAw

M1 52
53 FC

£t
FTun
Swp

Atten 38 dB
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Mkrl 2.438 27 GHz
3.99 dBm

Y

b

ol

ool

el

rﬂvﬁﬂthmwﬂﬁ#JLwWﬂﬂMJLM

v

Marker
2.43827000
8.99 dBm

B GHz

Center 2.437 @8 GHz
#Res BH 188 kHz

Span 21.12 MH=z

#UBH 308 kHz Sweep 2.04 ms (6B1 pts)

802.11qg, Frequency: 2462MHz
o Agilent 17:54:56 May 17, 2012

Fef 20 dEm

#Peak
Log
16
dB/
Offst
4

dB

LaPy

M1 52
33 FC

£if
FTun
Swp

Atten 30 4B

Mkrl Z2.464 58 GHz
7.18 dBm

(B

Dl

-l

ot L.

)

fﬁf

77

Marker
2.46450000
7.18 dBm

B GHz

Center 2.462 80 GHz
#Res BN 100 kHz

Span 21.12 MHz

#\/BH 300 kHz Sweep 2.04 ms (GAL pts)
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802.11n-HT20, Frequency: 2412MHz
# Agilent 17:56:00 May 17, 2012
Mkrl 2.413 258 GHz

Ref 28 dBm Atten 38 B £.21 dBm
#Pealk

Log

16 !
a8/ 901000 1 ) L P N SO Y,
4 L W "H\'\

dB

LaAw /f, 1‘X\ .

I K

M1 52
53 FC

ﬁ‘;}n Marker

s [2.413258000 GHz

6.21 dBm
Center 2.412 888 GHz Span 22.2 MHz
#Res BH 188 kHz #UBH 308 kHz Sweep 2.16 ms (BB1 pts)

802.11n-HT20, Frequency: 2437MHz
o Agilent 17:57:02 May 17, 2012
Mkrl 2.438 23 GHz

Ref 26 dBm Atten 38 B 3.88 dBm
#Peak

Log

19 >
§Eﬁg t MMM»M WMMM ol
dB

LaAw “\f’/ \\

M1 52
33 FC

ﬁ?n Marker

s [2.438230000 GHz
8.88 dBm

Center 2.437 80 GHz Span 22.42 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 2.16 ms (6AL pts)

AUDIX Technology Corporation Report No. EM-F1010495



FCC ID. ODI2012DTV001 Page 91 of 96

802.11n-HT20, Frequency: 2462MHz
- Agilent 17:57:52 May 17, 2012
Mkrl 2.463 258 GHz

Ref 26 dBm Atten 30 4B 6.26 dBm
#Peak

Log

16 1

R i T
A Y

Lghv A/ \
M1 $2 \\4\

33 FC

ﬁ?n Marker

s [2.463258000 GHz

6.26 dBm
Center 2.462 000 GHz Span 22.2 MHz
#Res BN 100 kHz #\/BH 300 kHz Sweep 2.16 ms (6AL pts)

802.11n-HT40, Frequency: 2422MHz
- Agilent 17:58:53 May 17, 2012
Mkrl 2.419 53 GHz

Ref 28 dBm Atten 30 B B.78 dBm
#Peak
Log
16
dB/ $
;e IR TR AT [ AR |
dB i
LaPy
ML 52 N”/j \N«
53 FCl”
£if:
F%f'n Marker
s [2.419530000 GHz
0.70 dBm
Center 2.422 @6 GHz Span 46.28 MHz
#Res BH 1608 kHz #\JEBH 300 kHz Sweep 4.44 ms (GBL pts)
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802.11n-HT40, Frequency: 2437TMHz
- Agilent 17:5%:41 May 17, 2012

Fef 20 dEm

Atten 30 4B
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Mrl 2.448 7@ GHz
6.85 dBm

#Peak
Log

18

A ol

e

dB/

Offst *LﬁJL“’IL'”
4
dB

MMHMW»«JWWM o

|

Lafw |4, Jj

N
M1 52

33 FC

ﬁ?n Marker

s [2.44070000
6.88 dBm

B GHz

Center 2.437 80 GHz
#Res BN 100 kHz

Span 46.28 MHz

#\/BH 300 kHz Sweep 4.44 ms (GAL pts)

802.11n-HT40, Frequency: 2452MHz
o Agilent 18:00:45 May 17, 2012

Fef 20 dEm

Atten 30 4B

Mkrl 2.446 99 GHz
3.26 dBm

#Peak
Log

18
dB/

Offst

1 Wm
dB

o

»MW\

R

LaPy ‘Hn

Ml 52 41,.’”'/ \\A
33 FC[”

£

rre |Marker
s [2.44699000
0.26 dBm

B GHz

Center 2.452 80 GHz
#Res BN 100 kHz

Span 46.28 MHz

#\/BH 300 kHz Sweep 4.44 ms (GAL pts)
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9. DEVIATION TO TEST SPECIFICATIONS

NONE
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